(EZG0O)

extron Company

SERVICE PARTS MANUAL
TXT 48V

ELECTRIC POWERED GOLF CAR

614278

ISSUED JANUARY 2010 REVISED JULY 2013






SERVICE PARTS MANUAL

ELECTRIC POWERED
48V GOLF CARS

FLEET 48V GOLF CARS
FREEDOM 48V VEHICLE

SHUTTLE 2+2 48V VEHICLE

STARTING MODEL YEAR 2010

E-Z-GO Division of TEXTRON Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation to
include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR
INCIDENTAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124
SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175
INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual Page i



GENERAL INFORMATION

This vehicle has been designed and manufactured in the United States of America (USA) as
a ‘World Vehicle’. The Standards and Specifications listed in the following text originate in
the USA unless otherwise indicated.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . . oottt et e et et e e e Vii
ACCELERATOR PEDAL ASSEMBLY . . .ottt ettt et et e e e e A-1

* Accelerator Pedal Pad
* Accelerator Pedal Assembly
» Switches

BATTERY CHARGER. . .. o e e e e e B-1
* Charger
» Charger Cords
* Cover
* Handle
B O Y - L e e C-1

* Front Bumper

* Front Splash Shield

* Cowl

* Nameplate

¢ Instrument Panel

¢ Instrument Panel Trim
» Cup Holder

» Access Cover
* Floorboard

* Floormat

» Seat Support

* Rear Body

* Rear Splash Shields
* Rocker Panels

» Bagwell Liner

* Access Panel

* Scuff Guards

* Rear Bumper

* Rear Foot Rest
* Rear Handhold
» Two Bag Attachment

« Side Baskets
« Sand Bottle
« Cooler

* Divot Repair

* Message Holder
* Cooler Jug and Bracket
* Rake Holder

 Four Bag Attachment
* Ash Tray

Service Parts Manual Page iii



TABLE OF CONTENTS

SECTION Page No.
B O DY - L e C-19

» Sandmug
BRAKES - MECHANIC AL . .. e e e e e D-1

* Brake Pedal Pad

* Brake Pedal Assembly

* Brake Pedal Return Spring
» Switches

ELECTRIC AL ..ttt e e F-1
« Batteries
+ Battery Tray
* Battery Hold Down
* Battery Strap
* Horn Assembly
* Horn Button
« State of Charge Meter
» Headlights
* Tail Lights
* Turn Signal Switch
* Headlight Switch

ELECTRONIC SPEED CONTROL . . .ottt et e e e e e e G-1
* Controller Assembly
* Resistor Assembly
* Resistor Mounting Bracket
» Sensor

FRONT SUSPENSION & STEERING . . . ... e e e e H-1
« Steering Rack Assembly
« Steering Column
« Steering Wheel
+ Score Card Holder

REAR AXLE . K-1
* Axle Assembly
* Rear Hub
* Wheel Bolt
* Axle Shaft

REAR SUSPENSION . ... e e e e L-1
» Shocks
* Leaf Spring
» Shackles
* Bushings

SEATING . . e M-1
* Front Seat Bottom
* Front Seat Back
* Hip Restraints
» Seat Back Support
» Sweater Basket
» Bag Strap
» Bag Strap Clamp

Page iv Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
TOW BAR - PERMANENT . .. e e e e e e e e i N-1

* Tow Bar

 Latch

* Retainer
TOW BAR - CASUAL . . .. e N-5

« Steering Link
* Front Casting
» Spacer

* Rod Ends

WEATHER PROTECTION - GOLF CAR . ... e e e P-1

* Sun Top
* Top Struts
* Windshield

WHEELS AND TIRES . . . o ot e e e Q-1
* Tires
* Wheels
* Lug Nuts
* Dust Cap
* Wheel Cover

SPECIALTY PRODUCTS . ..o e e e e Appendix A
OPTIONS AND ACCESSORIES. . . .. e e Appendix B

Service Parts Manual Page v



NOTES

Page vi Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the i llustration, o btain the ite m nu mber a ssigned to the desired p art. Re fer to th e ac companying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an a sterisk (*) appear in the part number column on th e parts list page, read upwards until a p art number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALLIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GREY 60 HOT PINK/ SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED
29 PRIMER ONLY 69 MONSTER GREEN
30 HD ADVANTAGE CAMO 70 REAL TREE ADVANTAGE MAX1 AP
31 METALLIC CHARCOAL 71 REAR TREE AP SNOW DIPPED
32 LIGHT ALMOND PEARL 72 MATTE BLACK
33 TIMBERLINE GREEN 73 MATTE GREEN
34 DEEP MOLTEN RED 74 BARLEY GOLD
35 SAFETY YELLOW 75 OASIS GREEN
36 IVORY 76 JAVA BROWN
37 FOREST GREEN 77 SEMI GLOSS BLACK (FOR METAL PARTS)

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 FLAME RED

47 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Service Parts Manual Page ix



ACCELERATOR

1 -hcludes tems 3 - 19, 21, 23, 26 - 43
2 - hcludes tems 3 - 17, 20, 21, 24 - 43
31 - hcludes tems 32 - 35
33 - hcludes tems 34, 35

To Harness
from
Direction

Page A-1 Service Parts Manual



ACCELERATOR

To Harness
from
Direction
Seledtor

Service Parts Manual Page A-2



ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43).............. 1
2 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 - 43) .....coovirrvveeoirrecnericeoeseneneeeieeseeeneee 1
3 PEDAL BOX AND COVER (SEAL AND BEARING).......c.cccvoeuereeereeeennnn 1
4 INDUCTIVE THROTTLE SENSOR .....cooumrriimmrneiamneniennsessessseseseeee 1
5 SELF THREADING NUT, 3/18" ......cveouureriemreeiesneesesssessesssssssesesseeeeee 2
6
7 PLUNGER SLEEVE............ciiiiiiiiiieieieieseeeiesseeesissee s 1
8 PLUNGER . ... oottt ettt ettt n e 1
9 PLUNGER CAM........ocomiriiieaimnineeeesssesesssesessseesssssessssssssssees e 1
10
11 ACCELERATOR ROD ......coouiumiiiiiamiiesieamiseasssesesseesseesseseeseessessee 1
12 NUT, 5/16 = 24 ..ottt en e es 1
13 | 10385G4 CLEVIS YOKE (ADJUSTABLE).......oooooumirrrieeemmnenneeaeisssesssseeeseesenssseeennns 1
14 SPRING RETAINER, 3/8".......covsrruriermrrreaerinesiesssseseaseeesseessesneseessessneenas 1
15 COMPRESSION SPRING ......oooouiiiteeeeieeceeeteeeeeeee e 1
16 ACCELERATOR ROD BUSHING .......ootiiuiieeee e, 1
17 SPRING RETAINER, 1/2" ... 1
18
19 MICRO SWITCH......ocouiviiemireeeineeeseseceesese e 1
20 MICRO SWITCH (PDS MODEL ONLY).......ccciruveemmireeeeseeniesneseeeesnenee 1
21 SCREW-PLASTITE, #4 - 20 X 5/8" LG......ccvvveurrreeerreereesseseesessseseeeeseneee 2
22
23 WIRING HARNESS (PEDAL BOX ASSEMBLY) ... 1
24 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
25
26 | poes4G4 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)........cccomumrrrrreeerrrercrreeiennns 2
27
28 | 70116G02 ACCELERATOR PEDAL BRACKET........coooocimmrimrieieersnresseeeenseesesseeese 1
29 | p1051Go1 SCREW, #8 - 16 X 1/2" LG ....oovrrvveeeercneenieessseeseeeissssseesseeess e 4

Page A-3 Service Parts Manual


.?sku=73333G09
.?sku=73333G10
.?sku=25853G01
.?sku=25854G01
.?sku=00983G01
.?sku=25857G01
.?sku=28443G01
.?sku=28444G01
.?sku=73332G01
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=25861G01
.?sku=25861G02
.?sku=01050G01
.?sku=25879G03
.?sku=25879G05
.?sku=00684G6
.?sku=01051G01

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

30

31 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL .......oooouuirieeeemmnessesesssssesssesesssesesesseesnons 1
33 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 ACCELERATOR PEDAL PAD .......rvvviiiinieneeniessssenseeeesessseeeeee 1
35 OVAL RIVET 3/16" X 7/16" LG ....ccovoeouuirreeeeerseenneeeeassereeseseesaans 6
36

37 NYLON BUSHING .....couorviiermmienieiieeieses s 3
38 PEDAL PIVOT PIN ..cooooiiiiimmreeeemesesesseeesessesssesssessesssssesessssessseeessessee 1
39 PUSHNUT, 9/32" 1.D. ...ocecrvveiemmmmeseeieesseeesseeassesssesesssssseesessesseesesesseeenns 1
40

41 CLEVIS PIN, 5/16" X 13/18" LG ....ouuvveerrmrreeerceeeesseenesisssesesssesseseessseseen 1
42 TEFLON WASHER, 5/16"........coreveomereeaesnesesiesesessssssssessssssssssssessssneenas 1
43 COTTER PIN, 3/32" X 3/4" LG ..o 1
44

45 BOLT, 5/16 - 18 X 4/5" LG ..o 4
46 PEDAL PIVOT COVER .....ccovooiiiiineiieiieiisseessssse oo 1

Service Parts Manual Page A-4


.?sku=25799G03
.?sku=27844G01
.?sku=27512G01
.?sku=15766G1
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00715G2
.?sku=70135G01

BATTERY CHARGER

0 48V Battery Charger with 3 meter Cord includes items 11 & 12

948V Battery Charger with 5.5 meter Cord includes items 11 & 12

Page B-1 Service Parts Manual



BATTERY CHARGER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 m 48V BATTERY CHARGER , 3 meter CORD (INCLUDES ITEMS 11 & 12)..... 1
2 48V BATTERY CHARGER, 5.5 meter CORD (INCLUDES ITEMS 11 & 12)... 1
3
4
5
6
7
8
9
10
11 611220 48V CHARGER COVER KIT (INCLUDES ITEM 12).....cccciiiiiiieieieeaeeen, 1
12 6 6 CHARGER HANDLE.........c oottt e e e e e 1
13

Service Parts Manual Page B-2


.?sku=622418
.?sku=622417
.?sku=611216

BATTERY CHARGER

QULLLLCARRFFFFTTTTEN

_w; 0
| il
1




BATTERY CHARGER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E2241g WORLD CHARGER, 48V, 3M CORD .......ccoiiiiiiiiiieie e 1
2 62266 WORLD CHARGER, 48V, 5.5M CORD ........coociiiiiiienie e 1
3 605834 NYLON CLAMP 36" (NOT SHOWN IN ILLUSTRATION) .......ccoiiiiiiiiiiins 2

Service Parts Manual Page B-4


.?sku=622419
.?sku=622667
.?sku=605834

BATTERY CHARGER

Notes:

Page B-5 Service Parts Manual



BATTERY CHARGER

Notes:

Service Parts Manual Page B-6



Drilling
Screws

Drilling
Screws

Page C-1

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 4 - 5) ........ccoonnee 1
2
3
4 SCREW, #8 = 18 X 5/8" LG ....ceeeeeeeeeee ettt 6
5 INSTRUMENT PANEL INSERT (4 CUP HOLDER)......coccoiviiieeiee e, 1
6
7
8 VINYL TRIM e 2
9 RIVET, 3/16" X 1" LG (ALUMINUM) ... 10
10
11
12 SPLASH PANEL ...ttt ettt 1
13 RATCHET FASTENER, 1/4" X 3/4" LG ....cccvvvveemrerneeeeennseseeseeeeensssseeseeeeenons 5
14
15
16 LABEL (SAFETY) oottt eeee e eee et eees e eseee s sseseeseeesseseeseeeeseseeneees 1
17
18 LABEL (ANTI-ROLLBACK) ......ocuuereeeeriinneeeessiessssssssssseessssesssesesseeeeseons 1
19
20
21
22 BOLT, 1/4" - 20 X 11/18" LG ....coooooecreeieeeeieeeeeseeiesssseeeseseessesse e 4
23 FLAT WASHER, 14" ......oooutevieemereessnesseeeassessessssesseesssesssess s sessessssneees 2
24 RIVET, 178" X 1" LG ..oueveverieeeiesseeeeessssssesessseeesessssssssesssssssesessse s 2
25 FRONT SHIELD ... 1
26 FRONT SHIELD BRACE ........cvvviemmieiieemmeneeesersesiess oo 2
27
28
29 | 71051G* COWL (See COLOR CODES in HOW TO USE Section)............cccoccvveeeeernenaae 1
30 RIVET, 3/16" X 1" LG (ALUMINUM) ..o 9

Service Parts Manual Page C-2


.?sku=71151G01
.?sku=00614G5
.?sku=71158G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71413G01
.?sku=16816G2
.?sku=608465
.?sku=74443G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=27166G04
.?sku=70725G02
.?sku=71055G01
.?sku=71055G01

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...ccvuurrveiererireeioeneneeiieneneee 2
32 BOLT, 5/16 = 18 X 5/8" LG .....covveeumrrieeeareieeiiensseiessessseesscesseesssesessecsssssneees 4
33 FLAT WASHER, 5/16"........coocouirrieeeimmcenesesesasseeesesessssssecsssiesessseeesseseeos 4
34 | 00438G6 BOLT, 5/16" - 18 X 3/4" LG (WITH TOP)......oovvoerirrreeeeeeseenneieeeisssereeieeeees 2
35 FLAT WASHER, 5/16" ...ttt 2
36
37 E-Z-GO NAMEPLATE (GOLD)......occvvveermrreiesmceeeeisesesesssssesesesscseesesessees 1
38 NUT, SELF-THREADING, 5MM STUD x 10MM HEX .......ccooveviieeeiieeeennn. 2
39
40
41
42
43
44
45 | 74239G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT......cccooovvvveearirnreiennnns 1

Page C-3 Service Parts Manual


.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=00571G2
.?sku=71037G02
.?sku=71597G01

BODY

Notes:

Service Parts Manual Page C-4



BODY

Service Parts Manual

Page C-5



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662G01T | UPPER FLOORPAN..........oovvieeiimmreneeiinresseeiesssesessssess s 1
2 LOWER FLOORPAN.........cociviiimmrmieeiisaieeeeesesesseesseee oo 1
3 ACCESS COVER ......cooouuimmreeeieeseeseesssessesscessssssse s 1
4 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ovivimiieieeeeeeeeeeeeeeeeeeeeeee e 16
5 FLOORMAT ...ttt ettt en e en et en e e e 1
6 FLOORMAT WITH HORN HOLE .......ccooiiiiiiiiinneiiissnneieisseeeeeeseneeeeeseee 1
7
8
9 SEAT FRAME ... 1
10 BOLT, 5/16" = 18 X 4/5" LG.....couurrveeeerraeneeeeesssissessssesssssseessssessssesseeiesnons 2
11
12
13
14 SPLASH PANEL ..o 1
15 BOLT, 5/16" = 18 X 4/5" LG ...ttt 4
16
17
18 FENDER LINER (PASSENGER SIDE) .......cccriveieermnerrereeiessseressesessseseenees 1
19 FENDER LINER (DRIVER SIDE).......coccmiireiemrneeianeeseessnseeesesseesiesnnseeee 1
20 RATCHET FASTENER, 1/4" X 3/4" LG .....ccoovvveeienenreeeeiiseseeeseeicosssseeeseeeenons 8

Service Parts Manual Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=70995G01
.?sku=70995G02
.?sku=70440G04
.?sku=00715G2
.?sku=00715G2
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=71812G01
.?sku=71812G02
.?sku=16816G2

BODY

Q- Includes Items ee
e- Includes Items eo

LABELS

Page C-7 Service Parts Manual



BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 71912G4** | REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3,4)

(See COLOR CODES in HOW TO USE section) .........ccoeeeecviviiiieeeieeeeeeeees 1
2 71334G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4)

(See COLOR CODES in HOW TO USE SECHON) ...........cooerrrevveerrrmnrrreeeeennnns 1
3 71318G01 BAGWELL LINER ....cooireveeeemmaineeeeesssseneseessssseeesssssssesecesssessseere 1
4 RATCHET FASTENER, 1/4" X 9/16" LG .....oovvveernrrmreeeeereseereeeeecesssee 26
5 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......cvovevececeeeeeeee e, 6
6 10570G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM)........ocooimmrrimeenrmennnneeeensssecseesieeessse 4
7 RIVET, 178" X 34" LG ...ooeooieveeerereeeeseeseesessesesessisess s 2
8
9
10
11 FENDER SCUFFGUARD (DRIVER SIDE) ........orvuieurreienreeesioneeeeeanneee 1
12 FENDER SCUFFGUARD (PASSENGER SIDE)........coovveeeorirerioncneieineeee 1
13 RATCHET FASTENER, 1/4" X 3/4" LG ....cccovvvveemnnerneeeeennsseeseesisnessesseeeeenens 8
14
15
16
17 ACCESS PANEL ... 1
18 WU CLIP o 1
19 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ......ccocovrrvveumrrreeerecreseesssceneenns 5
20
21
22
23 SEAT HINGE PLATE ......oouureiemmeeeiesesesiessssssssssesssssssssssssssssessssssssssssseeons 2
24 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...cccovuuurreeererreereneseneneeeneneee 4
25
26
27
28 REAR BUMPER .....ccoosttittimmmieniemmeisessssnssesssssses s ssesss s 1
29 FLAT WASHER, 5/16" .......cooivvieerineeiemseeseeeseeesssisssssesesesesssesssssseeseseee 4

Service Parts Manual Page C-8


.?sku=16816G1
.?sku=10570G10
.?sku=18436G1
.?sku=75126G01
.?sku=75126G02
.?sku=16816G2
.?sku=71320G01
.?sku=71364G02
.?sku=01107G01
.?sku=71609G01
.?sku=10570G11
.?sku=71578G01
.?sku=00571G2

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 BOLT, 1/4" - 20 X 3/4" LG....occvvveermieeeeoreseenesoeessssssessssesss s s 4
31 BUMPER PLUG ...t 4
32 | 14601G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM).......coorrveoverrcrrnreeeerseerneseeeesssecneee 4
33
34
35
36 | 71456G01 | REARBUMPER (SHUTTLE 2+2) .ccoooovimiiiiiiirrieiieasennnneieesssssnnssoeessssneeees 1
37 | 71398G01 | BOLT, 1/4" - 20 X 1 14" LG .vvooeoeoirreieeesseeeeveeiessssseeseeeeesssss s 2
38 BUMPER PLUG ... 4
39 BOLT, 1/4" = 20 X /4" LG ...oooorrrrreveeerseeseeeeeseosssessssssssss s esesseeiesenns 2
40 "J TYPE NUT RETAINER ...ttt oottt 2
41 BUMPER STAY ..ottt ettt ettt en et en e en e 4
42
43
44
45 ROCKER PANEL (PASSENGER SIDE)........ciiuiiteeeee e 1
46 ROCKER PANEL (DRIVER SIDE) ........coosiirveviermiinreeeessmneesseseesssneesseeeesons 1
47 RIVET, 3/16" X 15/16" LG (ALUMINUM).........ccommrerrereiermnnnneneeenneenseeeeennnns 4
48
49
50
51 | 71507G01 | SILL PLATE (PASSENGER SIDE).........ccoommirrrrueeumrnernereesesssnssssseesesssssseneee 1
52 SILL PLATE (DRIVER SIDE)........cccvueuuireiiemmeeresseseesssssssseessssseessssssssseeens 1
53 SCREW, 1/4" - 20 X 1" LG (STAINLESS STEEL)......oooooircrmrreeeiorsccrnnneecennns 4
54 SPACER, 5/18"......coomrvveeeiireiieieseseeeeesessis s 4
55 LOCK NUT, 174" = 20 ... 4
56
57
58
59 | p13474 LABEL (48Y FLEET) ...ooooiiivveeeimaieeeeesssscesesssssssesesssissssssesssssssssseessesseseees 2

Page C-9 Service Parts Manual


.?sku=71102G01
.?sku=71102G01
.?sku=71514G01
.?sku=71455G01
.?sku=71455G01
.?sku=71102G01
.?sku=71102G01
.?sku=71554G01
.?sku=71455G01
.?sku=71455G01
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=14390G4
.?sku=613478

BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60
61 LABEL (48Y FREEDOM ) ... 2
62
63
64
65
66
67
68 . LABEL (SERIAL NUMBER) ......ccccvvveeermmmrenneeeesmessssssesssseessssessssesseseesnnns 1
69
70
71
72 SEAT WRAP MOUNTED NOISE SUPPRESSOR ..........ccoovvvvvierrrerienninnneees 1

Service Parts Manual Page C-10


.?sku=605407
.?sku=74024G01

o - Includes Items e - e

Iltems 1 - 22 Are For Use On <5 .
i i IS Vertical
Convertible Carrier Models Only ¢ Erame

Support

VIEWED FROM

FRONT OF

VEHICLE
Convertible Carrier Only

TWO BAG ATTACHMENT

@ - Includes Items @ - @

20

Page C-11 Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5).....c.ovmumrrreoncneieirnnee 1
2 FOOTREST ..o 1
3 FLOOR MAT ...ooooivveeeemmacenseeiesssse s 1
4 END CAP, 1 ettt en e ee e en e 2
5 LABEL (WARNING) ...ttt 1
6
7
8 VERTICAL FRAME SUPPORT (PASSENGER SIDE)..........ccooorvvveererereernanns 1
9 VERTICAL FRAME SUPPORT (DRIVER SIDE)........co..ccummiuviinnrrriienninnneens 1
10 BOLT, 3/8" = 16 X 1 1/2" LG ...couuurreeeeireceneeeeesssecesssessssseessssisssesesssseeeenns 2
11 D0560G 1 FLAT WASHER, 3/8" ........coovvoeoeirneieeioaseesessiosssesssseess s 10
12 CARRIAGE BOLT, 3/8" = 16 X 1 1/4" LG ..o 2
13 LOCK NUT, 3/8" = 16 ..o 10
14 BOLT, 3/8" - 16 X 1" LG ...oouuurveeermrneeiosesesiessseesseiss s 2
15
16 VALANCE PANEL .....covouuirieimmceeiesieesesiesessesssssssesessssssssssessessssssssssssnsenns 1
17 RATCHET FASTENER, 1/4" X 3/4" LG .....ccvvveeemnenneeveensseeseesienesseeseeeeenens 4
18
19 SUPPORT ...ttt en st en s st e et nenen s, 1
20 SELF THREADING SCREW, #12 - 24 X 3/4" LG .......oooooiimermrrreceiiserrnnreicennns 2
21 END CAP, B/4" ...t 2
22 HOLE PLUG, 1/2" ... 2
23
24
25
26 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30)......c.oovcrrereeerrnnnee 1
27 TWO BAG ATTACHMENT ..ottt 1
28 KNOB, 3/8" - 16 X 1 1/2" LG ....oouummrreeomnreeeeiseesesesssssessissssessssesesseneeens 1
29 TEFLON WASHER, 5/16"........ccriveeireiieieneseeessessseeeesseeeeessseseeesesee 1
30 SUPPORT BRACKET......ccoreeriimmmmmisneessessanessssessssssessssesssssssessssesenns 1

Service Parts Manual Page C-12


.?sku=70361G01
.?sku=70633G01
.?sku=70362G01
.?sku=19853G1
.?sku=74074G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=01006G02
.?sku=74149G01
.?sku=16816G2
.?sku=75268G01
.?sku=606882
.?sku=19859G1
.?sku=20271G2
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

SIDE
BASKET
KIT

CENTER BASKET KIT

Page C-13

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4)........ccccoeveneens 1
2 BOLT, 1/4" - 20 X 3/4" LG ..o 1
3 SAND BOTTLE HOLDER ........ccvvviieimminieeieisaneinesessssseeesseesssssseesseesenes 1
4 SAND BOTTLE ...ttt ettt 1
5
6
7 74849 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP).........ccoourmmveieerinrirnrniieres 1
8
9
10 | 75007G02 | SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)......ccoiimmrmmrreieercsnnneeieeeeene 1
11 SIDE BASKET ..ottt ettt et en e en e 1
12 BOLT, 1/4" = 20 X 3/4" LG ..ottt 3
13 FLAT WASHER, 1/4" (STAINLESS STEEL) .......ccoourirreveeernernneieeesrnnee 3
14
15
16 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) .....ccovvvveeerrrrrernncnneenns 1
17 | 75461G01 CENTER BASKET ....oocoiiiiiiummmieseeiesssesessesesssssessesesss s 1
18 BOLT, 1/4" = 20 X /4" LG ...oooorrrveeeessseseseeeeessssseesssesssssesessssessssseeee 2
19 FLAT WASHER, 1/4" (STAINLESS STEEL) ........ccoourrmreveeeasreneeiecerannee 2
20 | p1105G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL)......c...cccmmmrrrrrreeeecrsrrnnnee 2

Service Parts Manual Page C-14


.?sku=28661G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=28660G01
.?sku=28659G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01

Page C-15

Front of Vehicle

MESSAGE
HOLDER

COOLER JUG
AND BRACKET

BOX COOLER
AND BRACKET

RAKE HOLDER AND RAKE

| -
\

\

\

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75509G01 MESSAGE HOLDER (ONE PIECE)........c.ooucueeeeeeeeeeeeeeeeeeeeeee e 1
2 75496G01 MESSAGE HOLDER...........ouiiiieieeeeeeeeeeeeeeee e 1
3
4
5 COOLER JUG AND BRACKET KT ...ttt 1
6 BOX COOLER AND BRACKET KIT ......cccviiuriieiinreniieicnsieeiseenseeessnnneees 1
7
8
9 RAKE HOLDER ... 1
10 SQUARE HEAD BOLT, 1/4" =20 X 3/4" LG.....coeueeeeeeeeeeeeeeeeeeeeeeeeee e 2
11 LOCK NUT, /4" = 20 ..ottt 2
12 RAKE ...ttt ettt ettt e et e et e 1

Service Parts Manual Page C-16


.?sku=75495G01
.?sku=71048G01
.?sku=25885G01
.?sku=00989G06
.?sku=11027G2
.?sku=14735G1

FOUR BAG ATTACHMENT KIT [

Page C-17

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 -18) ...ceoveviieeiene. 1
2 * TOP ASSEMBLY ....ccvvoieeamrineieiesieecseseesssesesesssesesse s 1
3 * BOTTOM ASSEMBLY ......ccovoouumirieeeeeimmnineeeaessieseesssesssessssesssseeesssese 1
4 CLEVIS PIN, 5/16" X 1 1/8" LG ...ccvveeumrreeerreneeieeseeeeeisseseeessseeseseee 1
5 PUSH NUT, 5/18".....e ettt et 1
6 CLEVIS PIN, 5/16" X 1 1/8" LG ...coooouuumirrveeeeereerseseaeesssesessssesesseceeees 1
7 CLEVIS PIN, 5/16" X 1/2" LG ...ouevveermcreeirreneeeessseeeeessssseeesesseesseee 2
8 00559G8 FLAT WASHER, 5/16" ..........ocminerrrreeeiisssneseeeeessseessssessssssesssecsssseeee 3
9 PUSH NUT, 5/16".......cvvvoeocrreieomceeeieseesseesesesesesssseessessessssec e 3
10 * CLEVIS PIN 3/8" X 1 1/4" LG ...ccovvveeerrienveeieieseeeseeeesesessesesseseesseseeees 2
11 D0560G1 FLAT WASHER, 3/8" ........oooueinirreeeeeissseeseeeesssseessssessssssessseesssseeee 2
12 * PUSH NUT, 3/8".......oooorneeeeeioscnseesisess s 2
13 RUBBER BUMPER.........ccovvvuuiuineeeasesieseseessssesessssesssesecsssssssssseeeee 2
14 | 00150G6 SCREW, #10 - 24 X 3/4" LG ...cccrvvveeeerniesveeeeoesseeseseesssesssessesseesseceeeee 2
15 FLAT WASHER, #10........ooouriiemmrneeeeinseeeeeseeessssesesesesseesessssssesssssns 2
16 LOCK WASHER, #10 ......courrieummareeieneeseeesseeesssssssessssssssssssssssesesesns 2
17 NUT, #10 = 24 e 2
18 * LABEL (WARNING) .....oocovvvvieemmaaereeniessmseeeseesssiereesssesssoessesseseseseeere 1
19
20
21
22
23 | 75109G02 | ASH TRAY KIT (INCLUDES ITEMS 24 - 27) .....oooomirrrreieeisscrneiiciisssseneneeeees 1
24 | 27731G01 ASH TRAY ..ot 1
25 | 27736G01 GASKET ..ot 1
26 BRACKET .....oooumieiieamieieioeseeieaseee s 1
27 SCREW, #10 = 16 X 1/2" LG ...coumeeeeeeerreeioieeneeeesseeeesssssseesssesseseseee 4

Service Parts Manual Page C-18


.?sku=75335G01
.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=00560G1
.?sku=13728G1
.?sku=00559G5
.?sku=00565G5
.?sku=00526G3
.?sku=75108G02
.?sku=00100G4

BODY

SINGLE SANDMUG MOUNTING KIT

a - Includes Itemsa - @

Page C-19

Service Parts Manual




BODY

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 DOUBLE SANDMUG MOUNTING KIT (INCLUDES ITEMS 2-6) ............... 1
2 MOUNTING PLATE, SAND MUG - HOLDER.........ccovvvveeeeerreereviceenene 1
3 BOLT 1/4" = 20 X B/4" .....ovvooeosiereveeeeeseseeseseeeeeses s 2
4 506950 SAND MUG HOLDER.......coitieeeee oot 2
5 * BOLT 1/4" = 20 X 1/2" ..o 4
6 SAND MUG.......ccvviiiiieiieineiiaseeseeeses e 2
7 SINGLE SANDMUG MOUNTING KIT (INCLUDES ITEMS 8-10)............... 1
8 BOLT 1/4" = 20 X B/4" .....oooueireieeieereeeesesseeiseeesseieessessss e 1
9 SAND MUG HOLDER.........coviiemrieiieneeeieiseseeeieisseseiesssseese e 1
10 SAND MUG.......ccvviiemeiiiieeeeiiis e 1

Service Parts Manual Page C-20


.?sku=606986
.?sku=606988
.?sku=71102G01
.?sku=71102G01
.?sku=606950
.?sku=606950
.?sku=606949
.?sku=606949
.?sku=606951
.?sku=71102G01
.?sku=71102G01
.?sku=606950
.?sku=606950

BRAKES - MECHANICAL

Accelerator
Pedal

TOP PULL

Page D-1 Service Parts Manual



BRAKES - MECHANICAL

BRAKE PEDAL
(VEHICLEWITH BRAKELIGHTS)

Service Parts Manual Page D-2



BRAKES - MECHANICAL

BOTTOM PULL

ADJUSTERASSHEVIBLY

s T

B

Page D-3 Service Parts Manual



BRAKES - MECHANICAL

TOP PULL

ADJUSTER ASSEMBLY

—— T

h{gEN

L \!—f"

Service Parts Manual Page D-4



BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [F0582G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......coovcoverrrnrrne 1
2
3 0581G0T | FLANGED BUSHING ......ccoocuuurierieimiinseneesssecsssesess s 2
4 TORSION SPRING ..ottt 1
5 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 6 - 13) ..o 1
6 TORSION SPRING ....coooomirivieimiirseeiesisseeessesass s 2
7 PIVOT PIN .ot e e 1
8 D1071G01 PUSHNUT, 5/16" ... 1
9 BRAKE PEDAL .....cooorveemmmreeimmaseesesseesessesseesssesssssssse e esssssssses e 1
10 PARK BRAKE PEDAL........cooouimiiieiinsenieessseeessssessessssseseessseenece 1
11 SERVICE BRAKE PAD ........cciiiiiimmiieeieiniseesesesesisesesessessseeeeeseeee 1
12 PARK BRAKE PEDAL PAD .......oviiimiieiiemineeassnnsessissesseesssssssseeee 1
13 OVAL RIVET, 3/16" X 3/8" LG .....cvvvveerumrrveeeeereeineresesssesesseeessseesseeeeoons 9
14 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ............cccoouerrveeeernans AR
15 | p0643G1 WASHER, B/8".......crvvveeemuaaeeeeesssaaeesssssssessssssessssse s 1
16 LOCK NUT, /8 = 16.....cveeuueireeearaceeeesseeesissesssessesssssseessssssesssesssssessseos 1
17 | 12558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 24)........ccccoccerverenecen 1
18 BRAKE YOKE ...t 1
19 SPHERICAL NUT, 5/16 = 24.......cccovvuerieieeecneeiesesesiesesseeeeesseseeeeesee 1
20 LOCK NUT, 5/16 = 24 ... 1
21 WASHER  5/16 ......ovveoeeremrneieeeoseesseesessssees e 2
22 COMPRESSION SPRING .......ccocouummirremiiamiiensssiesssseessssssssssessssessnons 1
23 EQUALIZER BRACKET .......coiirrieiemmiseesessansssssesssssssssseessssssessseesnons 1
24 BRAKE COMPENSATOR LINK ROD .......oocrreeiineneamnseesesnseeniens 1
25 BRAKE COMPENSATOR BUMPER .......ccoccrreuimmereeiesneeeiesesesessnssenenns 2
26 BRAKE CABLE DRIVER SIDE.........cc..comiiiiieiiireeieeeneeieeeeseseesseeseeessesnneens 1
27 BRAKE CABLE PASSENGER SIDE ......c.ooviuiiieieeeeeeeeeeee e 1
28 | p1111GO1 RETAINING RING, 13/32" (STAINLESS STEEL).........ccommrrrrreeeerincrnnreeeein 4
29
30 CLEVIS PIN, 5/16" X 13/16" LG .....ooeouuuurrrveeemrreeneseessssseeessesessssseesseseesseee 3
31 COTTER PIN, 3/32" X 3/4" LG ...vorvveermrreeeomeeeseessseessesssssssessesesssssssessessns 5

Page D-5 Service Parts Manual


.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70259G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=12416G2
.?sku=00643G1
.?sku=11098G5
.?sku=612558
.?sku=27330G01
.?sku=00963G01
.?sku=11098G9
.?sku=15121G1
.?sku=23463G1
.?sku=28082G01
.?sku=612557
.?sku=28083G01
.?sku=624690
.?sku=624691
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | p1038G0Y | SWAGEFORM SCREW, 1/4 -20 (NOT ILLUSTRATED)..........o...ccomerrmrrererees 1
33
34 KICK-OFF LINK ... 1
35 NYLON BUSHING ..ottt 2
36 TEFLON WASHER, 3/8" ...ttt 2
37 | 00559G8 WASHER, 5/1B" .......oooooooumrreieiierieesessiessesesesseses e 2
38
39 KICK-OFF CAM PIVOT ......civiiimmiiiiiecneeiessessiessesessesssesssisessesssesesse 1
40 FLANGED BEARING ...ttt ettt 2
41 KICK-OFF CAM ....oocivieummrreemmsesesseeseessssesesssssessesssses s 1
42 SETSCREW, 1/4 = 20 X 1/2" LG ...cooumirreierrneeneeieeasseseesiisesessssseessseceeneee 2
43 SPACER ...ttt 1
44
45 ADJUSTABLE BUMPER ........cccrvviemrreeemmneneesmeesessssnsssssssssseesesseessessseseeees 1
46 LOCK NUT, 5/16 = 18 .....coovveeeemmcerieeonseeeeesesseeseesessessesssesseseesss s 1
47
48 CATCH BRACKET ......coouiviiimmieeiemesseesesssssses e ssssess s essesees s 1
49 BOLT, 1/4 = 20 X 3/4" LG....ccvveouureeeermeeeeeessnenesessesessssssssesssseesesssssssseseons 2
50 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......covvvveeemrernreeeeeeesecsseniesesenee 2
51
52
53 | 70690G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80) ......covvvoeerumnneeeeesmienseseesessesssessosssesseseeeesssse 1
54 * BRAKE PEDAL ....coouirieiemiminsesessssseeseessssessesssssessssessessssssss e 1
55 PARK BRAKE PEDAL .........ovuuuiieeieiiissiesesseesssssssseesssssssee e 1
56 | 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ... | 1
57 * SERVICE BRAKE PAD .........oviierrnieiieienessseeesssessesssesesessesseeeee 1
58 * PARK BRAKE PAD .......coooiririeimmiissssessssesesssssssassssesseesssssseen 1
59 OVAL RIVET, 3/16" X 7/16" LG w...vvvcoreerveerraerreesserssssssssesesssessseonns 9
60
61 BRAKE PEDAL PLATE ........ooiiiiiiiinesiieneeeiessesssieeseeeeisssssieeseee 1

Service Parts Manual Page D-6


.?sku=01038G01
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70611G02
.?sku=16409G1
.?sku=70258G03

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 | [0682G01 PIVOT PIN ..o 1
63 TORSION SPRING ....ccoiirvvieiiiinseeiasissesesseeessseeesssesss s 2
64 | p1071Go1 PUSHNUT, 5/16" ....coooerreveeenmaieseieesssessessesssesssssesssssssssssesssssssssssesenns 1
65 SCREW, #10 - 24 X 7/8" LG ...coourvveermerreerseseeeesseeesieoeeeseseesseseseeeseee 4
66 RUBBER NUT, #10 = 24 .......ooiiuieriimeneeeesneneeesseeesseessessesesseseseeesseseee 2
67 BRAKE PEDAL STANDOFF ........covuimrieiinneeieseeseeesseesoeesseeseeeeeee 2
68 CONICAL SPRING ....oooureiiriinieiiiseeeieeeseeissssesess s 2
69 LOCK NUT, #10 = 24 ..o 2
70 | 10606G8 MICRO SWITCH ......civvieeermminneeieieceeeieessesessseeesessseeee s 1
71 SCREW, #6 - 32 X 1 1/4" LG w.ooooorcrrveeeoserceeeeeesesseessessesesssesesesesesee 2
72 WASHER, #10 ... 2
73 WASHER, #6 ......ocovvoermreiieseseeessss e sesses s 4
74 LOCK WASHER, #6........ooureveemmrereesisessessssessesssssssseesssssssesesssesesseseee 2
75 NUT, #6 = B2 2
76 SCREW AND LOCK WASHER, #6.........cuevieeeeeeeeeeeeeeeeeeeeeee e, 2
77 WASHER = 5/16" ...ttt ettt 2
78 FASTON TAB .....oooooummirieieeeiameissesessseeessssessse et 2
79 WIRE HARNESS (BRAKE LIGHT) ........cooiriiiiernneeiircnnieeecseeeeieneeneeens 1
80 WIRE TIE ... 4
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 88, 90, 95).... | 1
83 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 88 & 90,94) .......ooooooummrrrmrieemmnenseseeessesinseseseenee 1
84 BRAKE SHOE .......couiieimiiieiiimceeeieseseesessssssessess s 2
85 | 612411 BRAKE SHOE .......coooumrrieiieierenseiiissseeessseess et 2
86 DUST COVER.....ccoumrveemmmneeeessmeeeesssssesssss s sesss s eses e 1
87 | 612415 SPRING ...t 1
88 | 612414 SPRING ... 1
89
9 | 612416 SHOE CLAMP........occivviiiiieeeieiesss s 2
91
92

Page D-7 Service Parts Manual


.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=612189
.?sku=612211
.?sku=612412
.?sku=612413

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

93

94 ADJUSTER .....cooumirviemmiieeeesnieseeasse e sesss s 1
95 ADJUSTER ..ot 1
96 BOLT, 5/16 = 24 X 1" LG.....cveeormreiieiineeieeeeseiesessesseseessssssesssesesssesseeee 8
97 LOCK NUT, 5/16 = 24 ...t 8
98 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32"........cccoovouuurnnas 2
99

100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ........ocvnirrreernnnne. 2
101 * BRAKE DRUM ... 1
102 LUG BOLT, 1/2 - 20 X 1 3/16" LG ....couuerrreeeerrcresreeeesenessessessssesesseeennns 4
103

104

105 | [p06945 OUTER BRAKE DRUM WASHER .........ooociimmirrreriiensinnseeieessssesseneesssssee 2
106 SLOTTED NUT, M22 X 1.5 ..ccoueieveeomreeeeseeeneessessessssseessssseessesssssessesss 2
107 COTTER PIN, 1/8" X 1-1/2" LG .ceoovuerrereeermeeneeeeeiseseseseeesesessssssesseeesenee 2
108 SPINDLE CAP ....coooiviiimieeiiiec e 2
109 SPINDLE CAP ADAPTER .....couuiviimmmreeesaiessissesessssssessssessessssssssseee 2
110 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccoovvvveenenrveeieesenee 1
11 BRAKE CABLE BRACKET (DRIVER SIDE)........ccooveeumnirereeeennneneneeeesnee 1

Service Parts Manual Page D-8


.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G2
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=74175G01
.?sku=607033
.?sku=608200
.?sku=608201

ELECTRICAL

Page F-1 Service Parts Manual



ELECTRICAL

HOURMETERDETAIL

@ - Includes Iltems @ - @

TURN SGNALS

Passenger Side]
Seat Support

|
| |
\
|
|l
{
\

LAl
“\\\ A 1
S\ L)
\
o 11 L
.

Service Parts Manual Page F-2



ELECTRICAL

TAILLIGHTS

BLKto BLU/WHT from Harness - Both Sdes
RED to WHT from Harness - Driver Sde
RED to YH. from Harness - Passenger Sde

RED TO BRN from Harness - (W/O Turn Sgnals)

LIGHTBAR

Page F-3 Service Parts Manual



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 ok 8 VOLT BATTERY T 890 .....uiuiuiueeiueiiseineseenessisseessssensssesseassessssesssssessssssssenes 6
2
3
4 HOLD DOWN BOLT (STAINLESS STEEL).....ccovururirrereieereneeneseeneseeseseenessesesseneens 2
5 BATTERY RETAINER ...cocoviiiiiiiiieteiee ettt 1
6 LOCK NUT, 5/16" = 18 ..ttt 2
7 6 AWG WIRE, BLUE 380MM (15").....cueuereeereeereineseeseseenesesseseesessessseeseseessseeenns 4
8 6 AWG WIRE, BLUE 150MM (5.90").....c0cuetiireieiniirereieiiseieisieseieiss e 1
9 NUT, 5/16" = 18 ...eeueeieceereieeeeeiseie sttt 12
10 RIVET, 3/16" X 0.70" ....eieiuieeeieeeieee ettt 1
11
12
13 CHARGER RECEPTACLE 48V ......cooviiiiiieieiieieieeeie e 1
14 * CHARGER HARNESS.......ocoiiiiiiiiieiiieieeieieee e 1
15 MAIN WIRE HARNESS, VPS 48V .......cccoiiiiiiiiiiieininiieieinssiesssseieeseseisinns 1
16
17
18 p32275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 19 - 20)........ccoeunve.. 1
19 6 3 MANIFOLD, 8V, TWIST-IN ...iuiiiiiiiieieieie et 6
20 SNAKE, HYDROLINK .....cocuititiieiiiieieieieieie e 1
21 p32274 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 22 - 23) .......cccoovrunnnn. 1
22 MANIFOLD, 8V, TWIST-IN ..ottt 6
23 61445 SNAKE, HYDROLINK ......ooviiiiiieieieiiieteeie e 1
24
25
26
27 RIVET, 3/16" X 1" LG (ALUMINUM) .....ccuiuiiimininiiniininiiseisieessseiees e 4
28 WIRE TIE oottt ettt 12
29
30

Service Parts Manual Page F-4


.?sku=01101G01
.?sku=612867
.?sku=11027G1
.?sku=613236
.?sku=613237
.?sku=00702G2
.?sku=10570G11
.?sku=613304
.?sku=620964
.?sku=632275
.?sku=632278
.?sku=614457
.?sku=614457
.?sku=632276
.?sku=632277
.?sku=614457
.?sku=614457
.?sku=71055G01
.?sku=17618G1

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 CABLE CLAMP ...ttt 1
33

34 SPEED SENSOR ...ttt 1
35 RETAINING RING .....cviiiviiiieieieiee et 1
36

37

38 LOCK WASHER, 5/16" (SILICON BRONZE) ........certrrurenerineceneseneseseseseeenens 2
39 NUT, 5/16" - 18" (BRASS) ....cucviiririiiieieieiseeseiesseseseie et 2
40

41

42 SCREW, 5/16" = 18....euiuiviiiiriieieiseeieietese ettt 1
43 FENDER WASHER, 1/4" ..ottt 1
44

45 FUSE BLOCK ...ttt 1
46 RIVET, 1/8" X 13/16" LG w..cveuiviviicieieiseseie e 2
47 15 AMP FUSE ..ottt AR
48

49

50

51 HORN ..ottt 1
52 BOLT, 1/4 - 20 X 5/8" LG ...ceueuiueiiiciieeeeecieieeeiees et 1
53 WASHER, L/4" FL ..ottt 1
54 LOCK NUT, 1/4 = 20 ...cvoiviieeeieieieie ettt 1
55 HORN SWITCH ..ottt 1
56 HORN SWITCH CAP AND NUT ...ttt 1
57 HORN SWITCH BOOT ..ottt 1
58 19233G1 HORN SWITCH LABEL ...ttt s 1
59 RIVET, 3/16" X 1" LG (ALUMINUM) .......ccveiirireieiieeeeieieceeieseeie s 2
60

Page F-5 Service Parts Manual


.?sku=27327G02
.?sku=620422
.?sku=73277G01
.?sku=00993G01
.?sku=28418G01
.?sku=00114G6
.?sku=16469G1
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=01110G01
.?sku=14390G4
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61
62 75113G02 HOUR METER KIT (INCLUDES ITEMS 63 = 67) ....cveuiiurieieineieineieeseieiseeeeseeens 1
63 HOUR METER ...ttt 1
64 HOUR METER BRACKET ....ouiuiiiiiiiisieiieieies et 1
65 RETAINER CLIP ..ottt 1
66 RIVET oottt et 2
67 WIRE HARNESS (HOUR METER).....cuvuirireereereneeseseeneseessssessssessesenseseneens 1
68
69
70
71 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
72
73 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .......cccccvuuriiuennn. 1
74 33639G** KEY SWITCH (WITH LIGHTS) ..uiiiiiiieieieteeeieeee s 1
75 LOCK WASHER, 3/4"......coitriiiiieiniieisiteiets sttt 1
76 FACE NUT, 3/4 = 20 ...ttt st 1
77 KEY (SET) ettt ettt ettt ettt 1
78
79
80 TURN SIGNAL KIT (INCLUDES ITEMS 81 - 85).....cccuiiiiireieiiieeieireeieieiseeeenas 1
81 TURN SIGNAL (WITH MOUNTING HARDWARE)........cooviiriienieinicieieenens 1
82 TURN SIGNAL FLASHER ..ottt 1
83 FLEX LOOM, 3/8" X 8" LG...cviuiiieeiiieiiieiseieiseseiseie s 1
84 WIRE TIE oottt 2
85 STEERING COLUMN COVER .......ccooiiriieiiieieieieeeiee s 1
86
87
88
89 73043G01 WIRE HARNESS (ACCESSORY)....cuiiuiiieineieineieieieeeiesseieseaesseessseessseessseenees 1
90
Service Parts Manual Page F-6


.?sku=620133
.?sku=74716G01
.?sku=74696G01
.?sku=10570G11
.?sku=75117G01
.?sku=17421G1
.?sku=18027G1
.?sku=00568G6
.?sku=17137P1
.?sku=17063G1
.?sku=75107G02
.?sku=611810
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91
92
93 BEZEL (DRIVER SIDE).....c.tuttiitiiieteeeineeeensesenssesssseesssssssssssssesssssssssesnsssssssessens 1
94 BEZEL (PASSENGER SIDE) ......ccuiiiiiiiieiieieieiieeie e 1
95 "0 CLIP oottt 8
96 COUNTERSUNK SCREW, #8 ........cuivvieiieieiicieieiesesieieiessis s 8
97 BRAKE / TAILLIGHT LAMP ..ottt ssess s 1
98 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ootvirriirneenrensnnesseensssensseessseessseenseeens 4
99 TAILLIGHT BULB ...ttt AR
100
101
102
103 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).......cccoiiiriirineinireienen. 1
104 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......ccooviiuiiriniiieieneeieieeeenen. 1
105 BOLT, 1/4 - 20 X 11/16" LG ..ecvveieiieeieieiciceeisieeie e 2
106 | [ 5 BOLT, 1/4 = 20 X 3/4" LG couvoeirieeieieeieieieiesiesse et 2
107 LOCK NUT, 1/4 = 20 ..ovviieeieieieeie e 2
108 HEADLIGHT AND TURN SIGNAL LIGHT ..ottt 1
109 | D 5 SCREW, 1/4 - 14 X 3/4" LG 4
110
111
112
113 HEAD LIGHT BULB ....couititiiieiicieisie st AR
114 MARKER LIGHT BULB ......coiviiiiiiiei ettt AR
115 TURN SIGNAL BULB .......oiiiiiiiieiieieiee et AR

Page F-7 Service Parts Manual


.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=610416
.?sku=14601G11
.?sku=21759G1
.?sku=74236G03
.?sku=74236G04
.?sku=01038G01
.?sku=00414G6
.?sku=11027G2
.?sku=74001G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01

ELECTRICAL

REVERSEBUZZER

RD £ GRV

VK

DASH MOUNTED DIRECTION SH.ECTOR,
STATEOF CHARGEMETER, LABH. AND PLATE

Service Parts Manual

Page F-8



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 PLATE (KEY SWITCH, DIRECTION SELECTOR) .....ccovuriuiereenneeinineeneeeeeneens 1
2 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR).............. 1
3
4
5 PLATE (KEY SWITCH, DIRECTION SELECTOR, CHARGE METER) .............. 1
6 LABEL (KEY SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

CHARGE METER) ...ttt 1
7 LABEL (KEY SWITCH WITH LIGHTS, DIRECTION SELECTOR,

CHARGE METER) ...ttt 1
8
9 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ...vucuiureireeiceseeieiseeeeiessses st 2
10
11
12
13 DIRECTION SELECTOR SWITCH (DASH MOUNTED)........ccccoovuiveviiieierennne, 1
14
15
16
17 STATE OF CHARGE METER (VERTICAL) ....coouiviiiriieieieeeieisieeeie s 1
18 WIRE HARNESS (STATE OF CHARGE METER) ....c.coviiiiriiiiinniciseeeeieeees 1
19 18 GA WIRE (RED 6")....cuvuieieiiieieieeseieieise it 1
20
21
22
23 REVERSE WARNING BUZZER (CONTINUOUS TONE) ...c.ccoveuririiieiririiininenns 1
24 RIVET, 1/8" X 13/16" LG ...cvvuiviiiieieieieecie et 2

Page F-9

Service Parts Manual


.?sku=601016
.?sku=74316G01
.?sku=73030G06
.?sku=74320G01
.?sku=74322G01
.?sku=74323G01
.?sku=33636G04
.?sku=74018G01
.?sku=25978G74
.?sku=73290G02
.?sku=01041G01

ELECTRICAL

Items 1 & 11 are not shown.
1 includes items 2 - 10.
11 includes items 2 -10 & 12.

Front Shield

Service Parts Manual Page F-10



ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G**/*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 617187 SVC-KIT, VPS WITH MAIN PLUG (INCLUDES 2-10)

(For TXT Freedom 48V DC and TXT 2+2 48V DC) .....c.ceovvvvivieiiiiiiiieee e 1
2 517185 VPS WIRE HARNESS, 48V DC .....oouoiuiiiiiiieesieieieisee s 1
3 P0271-G10 HOLE PLUG, 1.125......ouiiiiiieiieieee e 1
4 VPS KEYSWITCH .ottt 1
5 WASHER ..ottt ettt 1
6 517186 VPS DECAL ..ttt 1
7 CONSOLE PLATE ..ottt ettt 1
8 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....cvvueuieiieereneieenessessssessssessseesssssnsssesssssnsaes 3
9 NYLON CLAMP ...ttt 6
10 KTR RIVET .ottt 2
11 617188 SVC-KIT, VPS W/O MAIN PLUG (INCLUDES 2-10 and 12)

(FOr TXT FLEET 48V DC) ...vvniriiiii ittt 1
12 517184 SVC- HARNESS, VPS ADAPTER........cotiiiriiieieinieineeeneeesessessseensseensseeees 1

Page F-11 Service Parts Manual


.?sku=617185
.?sku=20271G10
.?sku=606527
.?sku=21809G1
.?sku=617186
.?sku=606523
.?sku=17618G1
.?sku=01057G01
.?sku=617184

ELECTRICAL

Notes:

Service Parts Manual Page F-12



ELECTRONIC SPEED CONTROL

a - Includes Items 3 - 12, 31
@ - Includes Items 18 - 30
@ - Includes Items 32 - 35
@ - Includes Items 36 - 40

Page G-1 Service Parts Manual



ELECTRONIC SPEED CONTROL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 ELECTRONIC SPEED CONTROL ASSEMBLY 48 V

(INCLUDES ITEMS 3 - 12, 31)...ccourrrvieermmeneeeeessnenssseessssesssssessssssessseeen 1
2
3 CONTROLLER, 48V ......cooouuiiiiimmneeiiincesiesseseeeessssesseessesse s 1
4 HEATSINK ..ot 1
5 BOLT, BMM .....coouievieimaieeeissaeseesssee s 3
6 LOCK WASHER, 5/16" .....cuiiiuieiiieeiieieeeeieteeeeietee et 3
7 FLAT WASHER, 5/16" ....ooeiveeeeeeeeeeeieeeeeeteteeeetee et 3
8 BOLT, 1/4 = 20 X 3/4" LG....ocouuivveeerieeeeeseneesissssessssssssesssessesess e 3
9
10 WIRE HARNESS ( POWER) ..o 1
1 WIRE, BLUE B.755MM, 6 AWG..........rvveermieeeimmnneniesnseeessessesseseseeseens 1
12 WIRE, GREEN 400MM, 6 AWG .........cccvveeemmirrienmiineesanssesisssseessssenseneennns 1
13 | p20196 MAIN HARNESS .......coooomrreieaeemaieseseesssseeessssssss s 1
14 CONTROLLER, 48V (FOR FREEDOM ONLY).........ovvoeeumminiieeeereeneseeeneneeees 1
15
16
17 SOLENOID ASSEMBLY (INCLUDES ITEMS 18 - 30)........coo.ccmmunrrrrrieercnnene 1
18 BRACKET ...t 1
19 BOLT L/4" = 20 ... 2
20 FLAT WASHER, 5/16" .......ccouuireieemmreeiessneesissesessssssssesssssessesssssssesees 2
21 WIRE ASSEMBLY, 4AWG, GREEN, 706MM ...........cccoovirrereeeermrinnereienn 1
22 520430 RESISTOR ASSEMBLY 500 OHM .....c.coouiiieiecieteecieeeeeveese e 1
23 RING TERMINAL ......oooviveimmiieiirmrieeeessseseesesesesssssessssessssesesesseneenns 2
24 620430 RESISTOR, 500 OHM, 6.5W ........ccooviviieieieeeeeeieeeeeeeeneseeeeseeeenen s 1
25 | 11027G02 FLANGED NUT, 1/4" 20 w...covvveeoieneieeesneeseseeesesssssesesssssssssieesssseeseee 2
26 | 614307 SOLENOID 48V ....coooiveeeeaiiieisseeesssss s 1
27 LOCK NUT, 5/16 = 18 ...ttt 2
28 | [p0565G8 LOCK WASHER, 5/16".......ovvveeoiearneieiesissnssseeiossssesssseecsssessssecess 2
29 LOCK WASHER, #10 .....cueiviveeeieeeeeeeeeeeeee st 2

Service Parts Manual


.?sku=612756
.?sku=612632
.?sku=73471G01
.?sku=73296G01
.?sku=00565G8
.?sku=00565G8
.?sku=01110G01
.?sku=01110G01
.?sku=71102G01
.?sku=73106G01
.?sku=620437
.?sku=620432
.?sku=620196
.?sku=615357
.?sku=613104
.?sku=73057G01
.?sku=00414G5
.?sku=01110G01
.?sku=01110G01
.?sku=607592
.?sku=620430
.?sku=620430
.?sku=23195G1
.?sku=620430
.?sku=620430
.?sku=00544G4
.?sku=00565G8
.?sku=00565G8
.?sku=00565G5

ELECTRONIC SPEED CONTROL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 LOCK NUT, #10.....eieeeeeeee ettt ettt st n e 2
31 COVER ASSEMBLY (INCLUDES ITEMS 32 - 35) ........ccoourmrvvreeersrnennieennns 1
32 COVER (WITH GASKET) w..ccvveoumereeamreeessseessssssssesesssssssessssessssn 1
33 | p1304d LABEL (TOW SWITCH) w.ccvvveoeuuaaceeveeesssmcesseesssssesssseessssssessseseoese 1
34
35 | 73125G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 36 - 40) ............... 1
36 * SCREW, #5 - 40.......ocervveeeoiiieeseesisseesseesssss e 4
37 * NUT, 15/32 = B2...ovvvoeoiceneeieoneessseesssess s 1
38 SEALED NUT, 15/32 - 32....ccocumieeieiieniesseseeieesseseessessseeeeee 1
39 | 73138G02 WIRE HARNESS (TOW SWITCH) ..o 1
40 WIRE TIE oo 1
41 COVER .ot 1
42 FLAT WASHER .....cooooueiieieemaaeeeessessessssess s 1
43 SCREW HEX SOLTTED HEAD ......ooviuvieveeeeieee oot en e 1

Page G-3 Service Parts Manual


.?sku=00526G4
.?sku=612753
.?sku=73482G01
.?sku=613048
.?sku=73139G01
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6

ELECTRONIC SPEED CONTROL

Notes:

Service Parts Manual Page G-4



FRONT SUSPENSION & STEERING

*Truck
% Models
Only

Front of Vehicle

*NOTE Tie Rod Not %

Shown for
Carity

3-Includesltems4-10

7 - Includesltem 8

14 - Includes ltems5 - 10, 15
18- Includesltems 19 - 25

22 - Includesltem 23

29 - Includes ltems 20 - 25, 30

Page H-1 Service Parts Manual



FRONT SUSPENSION & STEERING

Front of \ehicle

56 - Includes ltems 57 - 68
64 - Includes ltems 65 - 68
81 - Includesltems 82 - 84
86 - Includes ltems 87 - 89
100 - Includesltems 101, 102
119 - Includesltems 120 - 124

Service Parts Manual Page H-2



FRONT SUSPENSION & STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FRONT AXLE ...vuiiivivieitetetesetetes et enses s ss s 1
2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10) 1. evuteieeescesieesesesesessssess e ssessesss s ssesssseessnns 1
4 SPINDLE ASSEMBLY (PASSENGER SIDE) ......c.ovuiiiriiiiieieisieeieissenas 1
5 GREASE SEAL.......coiiieiieiiceeieie ettt 1
6 ROLLER BEARING AND RACE ASSEMBLY ......cccovnimiiiiriiiiinnicieinenineeans 2
7 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)...... 1
8 LUG BOLT, 1/2" - 20 X 1 3/16" LG ...evueereereieereneireieeseieiseseiseeeee s 4
9 12093G1 CASTELLATED NUT, 1" = 14 ..ot 1
10 D0798GE COTTER PIN, 5/32" X 1 3/4" LG ..oevieieieieieieieieieie e 1
11 SPINDLE CAP ...ttt sttt L2
12
13
14 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) ...ttt 1
15 SPINDLE ASSEMBLY (DRIVER SIDE)......c.oiiiiiiieiniireieisiessessee s 1
16
17
18 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) w...iuiuiiiiieieieieeeise s 1
19 SPINDLE ASSEMBLY (PASSENGER SIDE) ......cooviiiiriiiirireinisieieieiessenas 1
20 GREASE SEAL ..ottt 1
21 ROLLER BEARING AND RACE ASSEMBLY ......ccocoviiiiiriiieieenecieieneneens 2
22 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..| 1
23 30143G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG ..eveeerreeeeeireeieeeieeeese e 5
24 12093G1 CASTELLATED NUT, 1" - 14 ..ot 1
25 COTTER PIN, 5/32" X 1 3/4" LG ..ecveveviiiiesisieieieee e 1
26
27
28

Page H-3 Service Parts Manual


.?sku=602513
.?sku=70942G01
.?sku=70942G02
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=70673G04
.?sku=70943G01
.?sku=70942G02
.?sku=70942G02
.?sku=12092G1
.?sku=50892G1
.?sku=50892G1
.?sku=70772G01
.?sku=00798G8
.?sku=00798G8

FRONT SUSPENSION & STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

29 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 = 25, 30) ...ocvuiuiiieiiieirieieise et 1
30 70673G02 SPINDLE ASSEMBLY (DRIVER SIDE) .....covuiiiiiiieniieneeineseseseenseseneseeeens 1
31
32
33 HEX HEAD BOLT, 1/2" = 13 X 68" LG oviueeeiriieesceeereneesessessseessssenesssseeessseensnes 2
34 FLAT WASHER, L1/2" ...ttt 4
35 KING PIN TUBE ..ottt 2
36 THRUST WASHER, 1" (STAINLESS STEEL) .....cuiiiiiiririicieieiee e, 2
37 14390GH LOCK NUT, 1/2" = 131ttt 2
38
39
40 SHOCK ABSORBER .......cuiiiiiiiiicicisint ettt 2
41 SHOCK ABSORBER BOOT .....ccviiiiiiireinineeieiseseeseiesesesesss et 2
42 WIRE TIE oottt ettt 4
43 SHOCK ABSORBER WASHER ........ccccoviiiiiiiiieieieieeie s 8
44 RUBBER BUSHING ..ottt 8
45 D0532GH HEX NUT, 3/8" = 24 ...ttt 4
46
47
48 LEAF SPRING (SEE PART NUMBER ON SPRING) ......cccceiiiirininieinncicenins 2
49 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) ............... 2
50 SPRING PLATE ...ttt 4
51
52 LOCK NUT, 7/16" = 14ttt 11
53 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG....cvvvirieeiiiieinineeieesiseseieiee e 11
54
55
56 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 68) ............. 1
57 * STEERING BOX INSTALLATION TAG ...cvuveiieeecenineneeseseeseseeseseesssseneseeneens 1

Service Parts Manual Page H-4


.?sku=70797G01
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70990G03
.?sku=70989G03
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=70964G02

FRONT SUSPENSION & STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
58 RACK EXTENSION ....ovuiiiviiiiiieieieseseie et 1
59 * JAM NUT, 172" = 20 ..ot 1
60 RACK BOOT ..ottt 1
61 WIRE TIE ..ttt 1
62 11391G§ CLAMP, 1 13/16" = 2 3/8" ...ieeeeieieieeeieieeeiee e 1
63 PINION SEAL ...ocvviicecieiceee ettt 1
64 RACK BALL JOINT (INCLUDES ITEMS 65 - 68) .....cccevrvrrureriireesiniincineninas 1
65 RUBBER BOOT ..ottt 1
66 CASTELLATED NUT, 7/16 = 20 .....cueuiveiieeieieiieieieieieeieies e 1
67 COTTER PIN, 3/32" X 1" LG .. 1
68 GREASE FITTING, STRAIGHT ..ottt 1
69
70 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG .ot 2
71 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG .ot 1
72 SPACER, 1.21" LG ottt 2
73 SPACER (SHORT), 0.69" LG ...cvviivieiiiiieieiieisieisseie s 1
74 HEX NUT, 7/16" = 1.t 1
75 FLAT WASHER, 7/16" ...ttt 4
76 LOCK NUT, 7/16" = 14 ... 3
77
78
79 STEERING SHAFT ..ottt 1
80
81 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .....c.coovivrieiicieieisieinnnns 1
82 STEERING COLUMN .....ocoiiiiiiiiieie e 1
83 STEERING COLUMN BUSHING.......c.oiiiiriiieiiinicieieee e 1
84 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG .....ccocovevvieiesienes 1
85
86
87

Page H-5 Service Parts Manual


.?sku=70694G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70758G05
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01

FRONT SUSPENSION & STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

88

89

90

91

92 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG..c.cvoveveieereieecerceeeeeeen, 4
93 LOCK WASHER, 3/8"......ttutueiriintieieiee it ineseie sttt 4
94

95

96 COVER . ..ottt ettt 1
97 RIVET, 3/16" X 1" LG (ALUMINUM) ......coiuiinimiiririnineinininieieieisseisee s 1
98

99

100 INTERMEDIATE SHAFT (INCLUDES ITEMS 101, 102).....cvviunieinicenecenecenens 1
101 HEX HEAD BOLT, M8 X 1.25 = BG ....voviuiiiiicininieieieieesesseeiesesesesssseesenenas 2
102 | [ 3 LOCK WASHER, 5/16" ......oviuiriiiiieiieieieieiseie sttt 2
103

104

105 RETAINING RING (INTERNAL) ....cocutiiiieieinicieieieeeseie e 1
106 RETAINING RING (EXTERNAL) ..ottt 1
107 BALL BEARING ..ottt sttt 1
108 WAVE WASHER.......c.cooiiiiiiiiiitiieieiesieie ettt 1
109 STEERING WHEEL ...ttt 1
110 STEERING WHEEL COVER ..ottt 1
111 LABEL (E-Z-GO) ...ttt st 1
112

113 STEERING WHEEL ...ttt 1
114 CLIPBOARD. ..ottt 1
115 HUB COVER ......ooviiiiceeiet et st 1
116 LOCK NUT, 5/8" = 18 ...ecueeieeiiecieiscieeeeeiseesss s esss st et 1
117 | 08529 WARNING LABEL ...ttt 1

Service Parts Manual Page H-6


.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602979
.?sku=602979
.?sku=71147G01
.?sku=71047G01
.?sku=602979
.?sku=602979
.?sku=607925
.?sku=71949G01
.?sku=14390G2
.?sku=608529

FRONT SUSPENSION & STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

118

119 TIE ROD ASSEMBLY (INCLUDES ITEMS 120 - 124) ....cocoovivireicecieeeceeieens 1
120 THREADED ROD (24" LG)...cotvvuevereeeseessseeeseessssesssessssesssessssessseessssssseens 1
121 TIE ROD END (LEFT HAND THREADS) ....cooviiriiiieieieieeeeeieee e 1
122 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS).........cccooovvreiriirrnnnnn. 1
123 TIE ROD END (RIGHT HAND THREADS).......coeviiieiieiecieieseeeie e 1
124 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .....c.ccvrvriniiinenenn. 1
125 LOCK NUT, 7/18" = 14 ..ot 2

Page H-7 Service Parts Manual


.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FRONT SUSPENSION & STEERING

Notes:

Service Parts Manual Page H-8



MOTORS

G Motor Includes Items 2 - 10

Page J-1 Service Parts Manual



MOTORS

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 MOTOR 48V (INCLUDES ITEMS 2 - 10)......ccovvveeummimereeeeriiensseeeessennneeesnnns 1
2 COMMUNTATOR END HEAD ......cccvvoomrrremmnenessneesessesssesssssesees 1
3 ARMATURE ......cooooomeiieiieeeie s 1
4 626177 FRAME AND FILED ASSEMBLY .......cooviiiimireeereeeeeninnssssieesssseeeeessns 1
5 BRUSH BOX ASSEMBLY .......ccvviumiiriemmieeeisnssseessssesesssnsssessesssneeeons 1
6 BRUSH SPRING.......couceviemmreeieseeseesneesessessessssssesssseessesssssss s 4
7 BRUSH AND TERMINAL SERVICE KIT .......ocomimriiirnieneiienneeeieenneeenns 1
8 RETAINING RING........ccvviemmiiiiieiieeiesseeeessseceessssessssss s 1
9 BEARING.. ..ooooueieeeeiaeesiess s 1
10 COVER ..ot 1
1 RETAINING RING .....oocvvviiiminiieimenseesisseeesssssessssesssssesesssssesesssssessssnsenns 1
12 SPEED SENSOR MAGNET ....c.cciiiimmireiiiieeeessssesssssssessessessesesessesseenns 1
13 ST 2] =Y 1
14 SPEED SENSOR HARNESS........coovuiiiiiiineeeisneeeeisesssecs oo 1
15 BUMPER SPLINE .....couciiiitmieiiiimieesesreeseisessessssesssssssesssssessseessese s 1
16 O-RING ..o 1

Service Parts Manual

Page J-2


.?sku=624105
.?sku=625886
.?sku=626171
.?sku=626172
.?sku=625884
.?sku=73120G03
.?sku=73120G25
.?sku=73120G06
.?sku=73120G07
.?sku=625885
.?sku=73277G01
.?sku=73328G01
.?sku=01037G02
.?sku=620422
.?sku=24261G1
.?sku=624109

REAR AXLE

0- REAR AXLE ASSEMBLY includes items 2 - 7

Page K-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2= 7) ..ot 1
2 AXLE SHAFT (PASSENGER SIDE)..........ovveeureiiiernnieeiseseseeeeseeseeees 1
3 AXLE SHAFT (DRIVER SIDE).......oiiiioieeeeeeeeeeeeeeeeeeeee e, 1
4 * DIFFERENTIAL COVER ......covieieceeieeeeeeeeeeeeee e 1
5 FILL PLUG WITH "O' RING ...ttt 1
6 BOLT, 5/16 = 18 X 3/4" LG....ooeeeeeeeeeeeeeeeeeeeeeeeeeee e 10
7 VENT oottt ettt ettt et e ettt 1
8 524110 PLUG ..ottt ettt n et 3
9 72763G02 SCUFF GUARD ...oooieeeoeeeeeeeeeeeeeeee e, 1
10
1 SPLINE BUMPER (SEE ELECTRIC MOTOR).....c.oiviitieeeeeeeeeeeee e, 1
12 BOLT, 1/4 = 20 X 1 /4" LG ..eoeee et 3
13 LOCK WASHER, 1/4" ..o 3
14 D1110G01 WASHER FLAT, /4" ..o 3

Service Parts Manual Page K-2


.?sku=73500G01
.?sku=20377G12
.?sku=20377G11
.?sku=28610G01
.?sku=15558G1
.?sku=73050G01
.?sku=624110
.?sku=24261G1
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01

REAR SUSPENSION

Service Parts Manual

Page L-1



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SHOCK ABSORBER.........ceuiiiriieiniiieie st 2
2 SHOCK ABSORBER WASHER ..........cocviiiiiiieeieieieieiesesie s 8
3 RUBBER BUSHING ..ottt 8
4 D g HEX JAM NUT, 3/8" = 24 ...ooioiieieieieiee et 4
5
6 634528 REAR LEAF SPRINGS (REPLACE LEFT & RIGHT SPRINGS

SIMULTANEOUSLY) ..ottt 2
7 LEAF SPRING, 4 LEAF ..ottt 2
8 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG ..ot 4
9 FLAT WASHER, 3/8" .....coviiiieieiiiieieiee ettt 8
10 LOCK NUT, 3/8" = 16 ..ottt ettt 8
1
12 SPLIT STEEL SPACER.......ciiiiiiieieieieieisiseseie sttt 4
13 FLANGED BUSHING ......ooviiiiiiiieiieeie et 12
14 SHACKLE PLATE ..ottt 4
15 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG...vvvevririiereerieieeeneeieiseneeisenns 4
16 LOCK NUT, 3/8" = 16 ..euvcvereeeeieeeseeeseessssessssessse s ssssssss s ssssssssessssesnssesnnenes 4
17
18 SHOULDER BOLT, 3/8" = 16 X 3 1/4" LG ...cvueeiieeiieeieie e 2
19 LOCK NUT, 3/8" = 16 ...t 2

Service Parts Manual Page L-2


.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=74207G03
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=624030
.?sku=70290G02
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

SEATING - CONVERTIBLE CARRIER

® - Includes ltem@ - P

Front of \ehicle

\Co

0- Includes Iteme -o

Page M-1 Service Parts Manual



SEATING - CONVERTIBLE CARRIER

@- hcludes tems@ @

Front of Vehicle

A\C ¢

Handrail

@- hcludes tem@
@- hcludes tem@

Service Parts Manual Page M-2



SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611G* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4)........ccccooeurmmvrrrerrrncrnnne 1
2 71602G** VINYL SEAT BOTTOM COVER ....cccccrvevieiiinneeiesisseesssesessnessseesssssseee 1
3 VINYL TRIM (SEAT BOTTOM).....coocouumurrereeermmeneneesesssessesesessssesesssesssee 1
4 RUBBER PAD .......oiuiiiieieeeeeeee ettt en et n e 2
5
6
7 HIP RESTRAINT (PASSENGER SIDE) .......ccriiiirineieeenieeienseeeeesseeseees 1
8 HIP RESTRAINT (DRIVER SIDE).......cuitieiteeeeee et 1
9 71204G01 BOLT, 1/4 = 20 X 7/8" LG ...ccvvvveeecreeeeioeeeeneeeeeis s 8
10
11
12 SEAT HINGE .....crveverareiieiseeiesee e 2
13 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .....ccvvvvercrnreceerssccneneieeeeen 4
14
15
16 | 71751G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)......coooooiiimirmmrreiiisncrnee 1
17 | 71753G* VINYL SEAT BACK COVER ......oooormrieiierienneseieenssseessseeeseeseesessseseee 1
18 | 71752G01 PLASTIC SEAT BACK COVER .......cvvviuuumineeiasmienisseesssssssesssesessesesseeeee 1
19 | p1107Go1 SCREW, #8 X 5/8" LG (STAINLESS STEEL).......covrvreeemmmreereeesneneseeenanns 4
20
21
22 SPACER ......coooireeeeeioaer e seeass e 2
23 SEAT BACK SUPPORT .....oociviirmrieiemreeeisanesesessreeesseess s 2
24 BOLT, 3/8 - 16 X 1 1/2" LG ..oouuueveermrreeeieceeeiesessesissssssssssessesssssessesssssseseeonns 4
25 | p0560G1 WASHER, B/8" .....cooorrevieremmenseeeesssssessesssses s 4
26 ADJUSTABLE BUMPER .......cccrvvveeemmairerisessieensessssasesesssessssssssssesseessssssseeeons 2
27 LOCK NUT, 5/16 = 18 ..ottt 2
28
29 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).......cesrrrrvveerrerrnneeeesrssernsseeeeene 4
30 LOCK WASHER, 1/4" (STAINLESS STEEL) ........cerrvveeeermmeereeeeessnsenesseseennee 4

Page M-3 Service Parts Manual


.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00664G7

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 | 71751G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)......cooooummrrnereierrsreenene 1
34 SEAT BACK SUPPORT ..ottt ettt en e 1
35 BOLT, 1/4 - 20 X 0.75" LG (STAINLESS STEEL)......cooooocimrrrrrveeeerreereeeieeeenen 4
36 LOCK WASHER, 1/4" (STAINLESS STEEL) ........rrvveeermennereeeersseneeseeensne 4
37 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .oovecoumrvveererreeeereneereens 2
38 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) ... .vieeeeeeeeeeeeeeeeeeeeeseeesereeeeeeeenen 2
39 CAP-TUBE - 3/4 X 11 GA..ouciieeomreeiimeeseeeeseeeessesseessesssse s essnses 2
40

41 =] = TSR 1
42 | 71063G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43).........ccovvveecienneeiiersenneee 1
43 | 75197G* SEAT BOTTOM (INCLUDES ITEM 44) ......coooinnrieeisnieneniceseseeeneeeennns 1
44 | 75252G* VINYL SEAT BOTTOM COVER .......ccrvvveeirineeeeeissensenesissscesseeeen 1
45 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) .......cevvrvveeerrrernereeerenen 2
46 WASHER, LK = 88 = 5/16" ......corevieurreierenieeesssesseesssessssssssssssssssssseesesssene 4
47 NUT = ACCORN =SS = 5/16 = 18.....cccvvemrmmrerermmeeeesseneessssseesessseseessseeessssss 2
48 CAP-TUBE - 3/4 X 11 GA . ..ooouiirrreiemrsneeseeieseessseesessssees s 4
49

50

51 BED FRONT (INCLUDES MAT)......cccveumrreeemmreneesmensesssesesssssessesesssssesessa 1
52 | po661G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......ceorrvvveerrereneeeeesseseseeeeeeene 4
53 | 00559G8 WASHER - LK = SP = 85 = 1/4".......cooierrrreiemmnniseesesssesesssesssssssssssesssssssssssseeons 4
54 SUPPORT FRAME........cooeuumiieiemmmneeesssessssseesessssessesssssessses s 1
55 BOLT, 5/16 = 18 X 1" LG w..ccvvveeeeummcneeveeesseeseeessssesresssseessssesssssesssesesssseees 2
56 | 00559G8 WASHER, 5/18" ....ooorvvveereameeeeeseaseessssssssees s essssssee s sseseesons 2
57 LOCK NUT, 5/16 = 18 ..ottt 2
58 | 00272G4 BOLT, 5/16 = 18 X 2 1/2" LG ...oooooumrreeeeeeoecrneeiesssesseseessssseessssessssssessssee 2
59 NYLON BUSHING.......oocrvvieeammainseeeesaeresesesssssesessesssssse s 4
60 | 00559G8 WASHER, 5/18" ....ooorvveeereameesseesssiaessssessssessssessssesssssssssssess s 2

Service Parts Manual Page M-4


.?sku=75258G01
.?sku=00661G8
.?sku=00664G7
.?sku=16705G6
.?sku=00520G1
.?sku=75261G01
.?sku=71062G01
.?sku=00762G6
.?sku=17255G1
.?sku=00891G3
.?sku=19859G1
.?sku=71060G01
.?sku=00661G6
.?sku=75193G01
.?sku=00438G8
.?sku=11027G1
.?sku=17838G1

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....co..veeveeeeeeeeeeeeeeeeeeeeeeee e 2
62 HANDRAIL ... 2
63 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ...cooveveveeeeeeeeeeeeeeeen 2
64 LOCK WASHER, 5/16" (STAINLESS STEEL) .....voviiieieeeeeeeeeeee e, 2
65 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ....co.vcvveeeeeeeeeeeeeeeeeeeereeeeeen 2
66 END CAP, 1", 4
67
68
69 75007G02 SIDE BASKET (BLACK)......coeeeceeeeeeeeeeeee oo 2
70 D0106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....c..coovoeeeeeeeeeeeeeeeeeeennnd 4

Page M-5 Service Parts Manual


.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=00106G6

SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual Page M-6



SEATING AND BAG HOLDER - GOLF CAR

@- hcludes tems @ -@

Front of Vehicle

\C ¢

a- hcludes temse -e

Page M-7 Service Parts Manual



SEATING AND BAG HOLDER - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) .cccoviiiiiiiiieeee e 1
2 71602G** VINYL SEAT BOTTOM COVER .....oooiiiiiiiiiiieetee e 1
3 71012G01 VINYL TRIM (SEAT BOTTOM) ..ottt ettt 1
4 17074G1 RUBBER PAD ...ttt 2
5 604912G** TWO TONE VINYL SEAT BOTTOM ..ccoiiiiiiiiiiiiiiiieiiii e 1
6 71701G01 HIP RESTRAINT (PASSENGER SIDE) .....coiiiiiiiiiiiiiiice e 1
7 71702G01 HIP RESTRAINT (DRIVER SIDE)......ctiiiiiiiitiiiee e 1
8 71204G01 BOLT, 1/4 - 20 X 7/8" LG ..ee ittt 8
9
10 71610G01 SEAT HINGE ..ottt a e 2
11 00720G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....cvvviiiiiiiiiiiee e 4
12
13 71751G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16)....ccccovcuveieiiiiieeneininneeen 1
14 71753G** VINYL SEAT BACK COVER ....ooiiiiiiiiiiiiiiiiret e 1
15 71752G01 PLASTIC SEAT BACK COVER ...ooiiiiiiiiiiiiiiete e 1
16 01107G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cocoiiiieriieeiiiee e 4
17 604916G** TWO TONE VINYL SEAT BACK .....oiiiiiiiiiiiiiiiri e 1
18
19 71811G03 SEAT SUPPORT BRACKET ...cottiiiiiiiiiiiiit ettt e e 2
20 00661G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......ceviiiiiiiiiiieeiee e 4
21 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....eevviiiiiiiiieiiiiiece e 4
22 01075G01 SCREW, 3/8 - 16 X 2 1/2" LG..eiii ittt 4
23
24 610642 BAG HOLDER BRACKET ....oiiiiiiiiii e 1
25 71856G01 BAG RETAINER CLAMP......coiiiiiiiiii e 2
26 71853G01 BAG RETAINER STRAP ..ottt 1
27 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG ...coiitiiiieieiieee e 2
28 01102G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) .......cccovvveviinnennn. 2
29 11027G2 LOCK NUT, 1/4 = 20 .eeeeeeeeiiiieee ettt ettt ettt e e b e e e e s ennneeee e 2

Service Parts Manual Page M-8



TOW BAR - PERMANENT

O - ncludes iter@ 9 @) 29

Page N-1 Service Parts Manual



TOW BAR - PERMANENT

) —~_ |

@ - ricludes tems @ @19
@ - fcludes tems @3 @17

Service Parts Manual Page N-2



TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 MOUNTING PLATE .....occvviuimieiieameeeeiesesesessssessessssesssssss s ssssessssssneanns 1
2 STOP MOUNT PLATE .....oociiiiiirnieiininseiesesseeissessessesssssssee s 1
3 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .......oooourrrevreeerrecreneneeeenen 3
4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...eveveeeeeeeeeeeeeeeeeeeeeeeseseeseereeeeseseenenes 3
5 FEMALE STOP ......coomiiviimmneeieiseiesesssessssessssessssssesssessse s 1
6
7
8 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29).......... 1
9 TOW BAR ..o 1
10 UPPER PIVOT ....ooooeiieieeiiesseessesessssse s 1
11 LOWER PIVOT .ottt en e en e 1
12 BOLT, 1/2 - 20 X 3" LG ...t en e 1
13 WASHER, 1/2" (STAINLESS STEEL).......oooccmrerrreeeesssneerseeeeessseseeeseeesnnns 1
14 SPRING WASHER ...t 1
15 WASHER, 1/2" ..o 1
16 LOCK NUT, 1/2 = 20 ..cceiivioieeieeieeseesssseesesssseeseessssssesessseeseessssses e 1
17 LATCH STOP........oooiiiiieieeiiie e 1
18 WASHER, B/8" .....ooorvveeeerimeiesseesssieeesesesssssese e 2
19 PIVOT PIN ..ottt enen e eeeenaenees 1
20 SPRING PIN ...t seeaes s 1
21 TOW BAR LATCH......cooouiiieiieieeeieseeeeeeeeseseess e 1
22 COMPRESSION SPRING ....ccivvieimirieiaineeiaieseesssessesseeseessseesseeesseeee 1
23 CUP WASHER ......cceviiumireeiiiseesesesss s sssses s 1
24 SHOULDER BOLT, 5/16 = 18 X 2" LG.....ccvvuuummeveeerieneessesenesssssesseeeseseene 1
25 LABEL (WARNING) .....cocvveeeeermnneeessssisceeesessssseeesssissss s 1
26 MALE STOP ... 1
27 BOLT, BMM X 1 X 30 MM LG...ccouurriermmenieemcneeeesnseenieeseesesssssssseseesee 1
28 LOCK WASHER, 5/16" ........cccvveeumareeeasmeeseemsneseesssssssssessssessesssssssseeessee 1
29 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) .....ccovmmrrrrvreeerrsereneereeesreene 1
30

Page N-3 Service Parts Manual


.?sku=75318G01
.?sku=75319G01
.?sku=16705G1
.?sku=14390G4
.?sku=75338G02
.?sku=75304G01
.?sku=75299G01
.?sku=75302G01
.?sku=75291G01
.?sku=00410G8
.?sku=00675G3
.?sku=75339G01
.?sku=00571G5
.?sku=11098G8
.?sku=75362G01
.?sku=75340G01
.?sku=75360G01
.?sku=13571G7
.?sku=617147
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=75370G01
.?sku=75338G03
.?sku=12547G4
.?sku=00565G8
.?sku=00520G3

TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 = 49).......coivoiinineeeeeiesnseessseeessssnessseesss s 1
32 HITCH e 1
33 PIVOT BOLT w..cciveiieeiceseeeesssesssessssssse s 1
34 THRUST WASHER ........coomrieeiiieneieseeeeeesesssesssseess s seessss e 2
35 WASHER, 3/4" .......covioirriieeieses oo 1
36 CASTELLATED NUT, 3/4 - 16 ..o 1
37 COTTER PIN, 1/8" X 1 1/2" LG ..eecvveeercrveieiseeeeiesseeeeeesseseeessseesseee e 2
38 BEARING ..ottt ettt e e ee e 1
39 | po566G4 LOCK WASHER, B/4" ........oooerirrieeierenseisseeeeasssssssssessessssssssessesss oo 1
40 NUT, 3/4 = 16 1
41
42 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ......ooovrrvveoeiccccrnreneennnns 1
43 THREADED ROD.........oooriiiiimrieieiiieseeeesssessea s 1
44 TIE ROD END (LEFT HAND THREADS)........o.ocmimiveeercnsieeeennieee 1
45 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).........c...ccccconrrmnneen 1
46 TIE ROD END (RIGHT HAND THREADS) ........ccoovrrveeerireeenmncenienn 1
47 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)...........ccoceuurrrnecn 1
48 CASTELLATED NUT, 7/16 = 20 ... 2
49 COTTER PIN, 3/32" X 1" LG w.ooouuuieveercneeiemneeeesssseesssessseseesssessesssessesseeees 2

Service Parts Manual Page N-4


.?sku=75308G01
.?sku=75305G01
.?sku=75292G01
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=75307G01
.?sku=00566G6
.?sku=00533G8
.?sku=602981
.?sku=603089
.?sku=27205G01
.?sku=18434G3
.?sku=27205G02
.?sku=18434G4
.?sku=50209G2
.?sku=10387G2

TOW BAR - CASUAL

Includes Item@) 2 @ 15

Service Parts Manual

Page N-5



TOWBAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 CASUAL TOW BAR (INCLUDES ITEMS 2 = 15)......ccrvviunrereeerecneeieenenseeenen 1
2 * TOW BAR ...cceoeeeeiioeeeeeisso s 1
3 TIE ROD (INCLUDES NUT AND COTTER PIN)......oocoomrrrrveeerrnnrrereeiennnns 1
4 COUPLING .. oottt ettt en e 1
5
6 COMPRESSION SPRING ........covvioeeimmiineiiieniseessseessssssessssessssssesseeseees 1
7 WASHER, 3/8" .......oooveeeumireeeeineceeesesesseesessess s 1
8 COTTER PIN, 3/32" X 1" LG w..ooouuivveeemereeeemneeeeieseesssesssessesssossesseeesessene 1
9 SAFETY PIN ... 1
10
1 FERRULE ..ot ettt en e 3
12 FERRULE ...ttt ettt ettt e e 1
13 HEX HEAD PLUG ........vviiieieiiieneeeissrsseiisssseessessssssssees s 1
14
15 LABEL (WARNING) ...ttt 1

Service Parts Manual Page N-6


.?sku=75033G01
.?sku=75034G01
.?sku=75060G01
.?sku=75065G01
.?sku=00922G2
.?sku=10387G2
.?sku=75068G01
.?sku=16783G1
.?sku=75067G01
.?sku=75035G02
.?sku=75091G01

WEATHER PROTECTION - GOLF CAR

|
1c R,

=
o

DETAIL A

%\
\

- )
— | /@

Q 0 SUN TOP KIT Includes items 2 - 19

DETAIL C

»r

(FRONT)

°

Driver Side

DETAIL B

Page P-1

Service Parts Manual




WEATHER PROTECTION - GOLF CAR

Front Top /I~
Strut //;/;i/// -

2?/////

Setscrew <\ REAR VIEW MIRROR
@ REAR VIEW MIRROR KIT Includes ltems 22 - 24
=

Vehicle

49

|/

FULL WINDSHIELD
@ WINDSHIELD KIT Includes Items 27 - 33

FOLD DOWN WINDSHIELD

FOLD DOWN WINDSHIELD KIT
Includes Items 36 - 44
4

Front of

<. Vehicle

Front of
Vehicle

Service Parts Manual Page P-2



WEATHER PROTECTION - GOLF CAR

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page P-3 Service Parts Manual



WEATHER PROTECTION - GOLF CAR

Service Parts Manual Page P-4



WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75040G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ......oooooiannrereernennene 1
2 27069G** SUN TOP ..ot 1
3 FRONT STRUT.....coooieumiiiiiiimieiiesiesesssssee s 1
4 SCREW - CAP = 5/16 - 18 X 2 /A" ..ot 4
5 00559G8 FLAT WASHER - 5/16" FL = B = CP .....oooiiiirrivieeiisnneneeeessssesseeesesseessseeonns 4
6 SPACER, L/2" ...ttt 2
7 FLAT WASHER, 5/16" .....ooeieeeeeeeeeeeeeeeeeet et n e 6
8 75046G02 REAR STRUT ... 2
9
10 STAINLESS STEEL BOLT, 5/16 - 18 X 1 3/4" LG....oovoouerrrrrrecernrinneneennns 4
1 STAINLESS STEEL FLAT WASHER, 5/16"........c.oconirireereneeniiesseeeeneneee 8
12 TEFLON WASHER, 5/16"........cciiiuriemmnieeienniesiessssseesisssessesssssssssssssneonas 4
13 STAINLESS STEEL LOCK NUT, 5/16 - 18 .....ceoveveveieeeeceeeeeeeeee s 4
14 STAINLESS STEEL SCREW, 1/4 - 20 X 2" LG ...cccvvvveerrnireeneeenssrieneneennns 2
15 | 00753G6 STAINLESS STEEL SCREW, 1/4 - 20 X 2 /4" LG w..cocooerrrrrvecerserceneeennnns 2
16 STAINLESS STEEL FLAT WASHER, 1/4".........coooommniririinnneenieisssereeneneee 8
17 PLASTIC SPACER 1/2" ......oooirieeamierienmensesissesessssisss s 4
18 STAINLESS STEEL LOCK NUT, 1/4 = 20 .....cueiieeieieieeeeieeeeeveeeeee e 4
19 END CAP, 1" ..o 2
20
21 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......cocovveumrrreernnrnnennns 1
22 REAR VIEW MIRROR ... 1
23 SUPPORT BRACKET ......couiiiiimaieiiaimeesseaisesssssssesssssesssesssesseeesseniens 1
24 STAINLESS STEEL SCREW, #8 - 32 X 5/8" LG ......covvevrirreeeirenneeeeneenee 1
25
26 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33)......cooiivivieinn 1
27 * WINDSHIELD ....oooeirvviienimaareeeessiaeesessessssses s 1
28 | EGWHC12 SASH, 26" LG ..covvveeoereeeeeosisseesseeessse s 2
29 | EGWHS12 STAINLESS STEEL SCREW, 1/4 - 20 X 1 3/4" LG .....covvvrrvrreeercernnreiieonans 2
30 | EGWHWI2 STAINLESS STEEL FLAT WASHER, 1/4"........covvivvveeennneneeeeensseneseeeeeons 4

Page P-5 Service Parts Manual


.?sku=75045G05
.?sku=00440G2
.?sku=75048G01
.?sku=00570G2
.?sku=00685G7
.?sku=01110G03
.?sku=17255G1
.?sku=01109G01
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19502G3
.?sku=19527G1
.?sku=75524G01

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | EGWHG13 RUBBER GROMMET .....ccooviiuiiniiniesimnesseeassssesssseesssesssssessssesssseeonnas 2
32 | EGWHN12 STAINLESS STEEL LOCK NUT, 1/4 = 20 ....oooouumirreeieeinineeeeeesesseeeneeenons 2
33 | EGWHL14 SAFETY LABEL ...ccoouuieriiemsiieessisssssesssssesssesssssssssses s 1
34
35 | 75077G01 | FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 44)..... 1
36 * WINDSHIELD .....ooooeaiveeeerimacesseesssieseesesesesesses s 1
37 | EGWHC10 SASH, 12" LG w.cvvvveeoecneeeiess s 2
38 | EGWHSI2 STAINLESS STEEL SCREW, 1/4 - 20 X 1 3/4" LG w..ooooonrrrrrreceiasseereeeennns 2
39 | EGWHWI2 STAINLESS STEEL FLAT WASHER, 1/4".........ccooirvvvviiisenireseeeesssseennneennns 4
40 | EGWHG13 RUBBER GROMMET w.....covouiummiriieiesimaissseeasssesssssssssessssssessss s 2
41 | EGWHN12 STAINLESS STEEL LOCK NUT, 1/4 = 20 ....ocooummuireeeeesimnineseessissreeseeesoons 2
42 | 137-010 TOP GRIP, 3/4" X 2" oo 2
43 | 136-008 TOP GRIP FASTENER .......iiriviieiiiiniesesesisseessesesssssesssesesssesssseees 2
44 | EGWHL14 SAFETY LABEL ....coouuriviiemmiseiessessssss s 1
45
46 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS..............ccccoouirrreeennnns 1
47 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .........ccccooo.cconna. 1
48
49 BAG COVER AND RAIN CURTAIN KIT...ccoovviirmrieeneeeiiinneseesnseseeesseeneenns 1
50
51 BAG COVER KIT, OYSTER .....ccooummrriemmreesismneessssensesessisssssssssssssessesseneeonns 1
52 BAG COVER KIT, TAN .....ocouuiiiimminiiesineeeieeseeseeesesseesessssse s 1
53 BAG COVER KIT, GREEN .......oouuuiiieimmieeieisiesessesssssssessesesssssssssesecs 1
For service or replacement windshield parts, contact:
Eagle Parts, Inc.
1411 Marvin Griffin Rd.
Augusta, GA 30906
Telephone (706) 790-6687 or FAX (706) 790-6066

Service Parts Manual Page P-6


.?sku=75078G01
.?sku=75079G01
.?sku=75191G01
.?sku=625581
.?sku=625583
.?sku=625585

WEATHER PROTECTION - GOLF CAR

Notes:

Page P-7 Service Parts Manual



WEATHER PROTECTION - GOLF CAR

Notes:

Service Parts Manual Page P-8



WHEELS AND TIRES

6" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP

Page Q-1 Service Parts Manual



WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 TIRE AND WHEEL ASSEMBLY ( KENDA HOLE--HOLE 18 X 8.5 - 8)

(INCLUDES ITEMS 2 - 4).....covoeeoiinneeeeeninsssesseessssesssesissssessssee s 1
2 TIRE (KENDA 18 X 8.5 = 8) ...ccuuureeerumaresessaresessseesssssneesesssssessssessssesss 1
3 612770 KENDA WHEEL (Kenda wheels are marked with "M")........ccocooiiinniinnnnen, 1
4 VALVE STEM......coomiriiimmminiesmissessssssesessesssesss s 1
5
6 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 7 = 9)..ccoovoueummiireveeeommiieseesssisesessessesssssessseessess s 1
7 TIRE (TURF-SAVER 18 X 8.5 - 8) ......coiviiuimniriermnseniinisenseesessessssennenns 1
8 WHEEL RIM (4 LUG).....couvviimmineeiincesesseseeessseessssesesessssesssse s 1
9 VALVE STEM......coumiiriimmmiiiesmisssssssesesesseesssssses s 1
10
11 WHEEL AND TIRE ASSEMBLY (SURE TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 12 = 14).....ccoiirrrreemmmniesesessssssssssesssssssssseesssessssesesssses 1
12 TIRE (SURE TRAIL 18.5 X 8.5 = 8).....courrveuuminieermnesiasnnesisseesessssenseneenns 1
13 WHEEL RIM (4 LUG).....coiviemmieeeimmsesissesseissssesssssssssessss s 1
14 VALVE STEM.....ocouiiiiiimiiiiimiiesesessssssessssssse s 1
15
16 WHEEL AND TIRE ASSEMBLY (ALLOY WHEEL) .......ccoovvvveerinnriceensnennnees 1
17 501768 TIRE (TOUR MAX 205 X 50 - 10).....cvoviveeeiieieeeieeeesieeeeeeseeeee s seeenenseee s 1
18 | [po1764 WHEEL ALLOY RIM.....ooocooiumiirieiemimsenseeesesissessseesssese s 1
19 VALVE STEM......couuiiiiimmieiiesmieeessosessssssesssssese s 1
20
21 WHEEL ALLOY CAP.....ooouiiiitmmieeeisisseeessessesess e seessss s 1
22 505310 WHEEL ALLOY LUG NUT ..ottt 4
23
24
25
26 LUG NUT, 1/2 - 20 ... 16
27
28 6" CHROME HUBCAP .....cooiviiimieiieinneeessessesisses s esises s 4

Service Parts Manual


.?sku=612772
.?sku=612771
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28757G03
.?sku=28764G03
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28842G01
.?sku=28764G08
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=600599
.?sku=601768
.?sku=601766
.?sku=601767
.?sku=601353
.?sku=605310
.?sku=14723G1
.?sku=608604

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

29
30
31
32 GOLD SPOKE HUBCAP .......coocummieiiiieiieistesessesssssisess s 4
33
34 SILVER SPOKE HUBCAP..........ccciiviemmreriasesesssssessssesses s 4
35
36 WHEEL AND TIRE ASSEMBLY (LINKS 18 X 8.5 - 8)

(INCLUDES ITEMS 37 - 39)......ccvvvvieeueimmmmininesssseeseosisssseessssssssessssssesssesseeees 1
37 TIRE (LINKS 18 X 8.5 = 8) ....ccouuuuurivimmmireesssesesissessssssssssessssessssssssssseesnns 1
38 WHEEL RIM (4 LUG)......ooviiirmriieiinseniiessseessessssesssssesesessec s 1
39 VALVE STEM......couiiiiimmieiiesiiesssseesssssesesssssessssssses s 1

Page Q-3 Service Parts Manual


.?sku=19241G2
.?sku=19241G1
.?sku=28757G01
.?sku=28764G01
.?sku=28759G01
.?sku=11657G2

WHEELS AND TIRES

Notes:

Service Parts Manual Page Q-4






SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..ottt ettt e e e e s et e e e e e e e e e s s e re e e e e e e e e aaa e 25587G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) ..coiiiiiiiiiie ettt 18739G1
CURRENT INDICATOR ...ttt ettt et e e e o4 e e s ettt e e e e e e e et e eb b et e ee e e s e sean e eeeeeeas 16489G2
DIGITAL MULTIEMETER ...ttt e e it e et e e e e s s sar et e e ne e e e e e s e e s 27481G01
CRIMPING TOOL ..o et er e e e e e e s s s e e r e e s e s e s s s s b ra e 27765G01
TUBELESS TIRE REPAIR KIT oot 606009
TIRE PLUGGER REFILL PACK ..ttt ettt ettt e e e et e ettt et e e e e e e e e bbb ee e e e s e e 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......coiiiiiiiiiiiiic et 28432G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ......ccoiuutiiiiiiiiite ettt 28432G01
PEN 3 OUNCE (89 ML) - WHITE ...ttt ettt s e e e e e e b et e e et e e e e e 28432G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ...ttt sttt 28432G03
PEN 3 OUNCE (89 ML) - ORANGE .....coiiiitiiiie ittt ettt e st e e e et e e s e e e e sanre e e e e e e 28432G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....ootiiiiie ittt 28432G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....cccoiiiiiiii e 75831G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ......coittiiiiiiiiiiiie ittt 28140G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......cccoittiiiiiiiiiiee ittt 28140G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW . .....cciiiiiiiiiiiiiiiiie ettt 28140G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.cveviveeeiieeeeeeseiesereseenesesseseneseennasnenes 28433G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...ttt 27619G02
E-Z-GO ALL SURFACE CLEANER ...t e e s e e 606311
E-Z-GO FIBREGLASS/PLASTIC RESTORER ...ttt ettt 606313
WINDSHIELD AND PLASTIC PROTECTOR ....ccoiiiiiiii ettt e ettt e e e e e e e a e 606314
64 0Z HANDCLEANER ...ttt ettt e e e e e oo st e et et e e e e e e s e e b e e e e e ee e e e e e e e e e e e e eeeeeeas 607636
4 O0Z HAND CLEANER . ... .ttt ettt et e e e s e et o e e et e et e e e e e e ta e sr et et e e e e e e e s e s saeennrnnneees 607637

Appendix A-2 Service Parts Manual



OPTIONS AND ACCESORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1



OPTIONS AND ACCESORIES

2BAGATTACHMENT . .. ..o 75183G01 .......... Body

4BAG ATTACHMENT . ... ..o 75335G01 .......... Body

CHARGER INSTALLATION, 48V CALG5.5M CORD .624025............. Charger

CHARGER INSTALLATION, C ALG SM WORLD ....624027............. Charger

CHARGER INSTALLATION, C ALG 5.5M WORLD. . .624029............. Charger

SEAT INSTALLATION - GRAY. . .. .. oo 71600G03 .......... Seating

SEAT INSTALLATION -TAN .. ... ..ot 71600G0O7 .......... Seating

SEAT INSTALLATION - NON STANDARD COLOR ..71600G09 . ......... Seating

FRONT WHEEL INSTALLATION - USA TRAIL. ..... 27773G01 .......... Wheels And Tires
8"CHROMEHUBCAP. . ... 14913G*. . .......... Wheels And Tires

6" CHROME HUBCAP. ........ ... ... ..., 16042G*. . .......... Wheels And Tires

GOLD SPOKEHUBCAP . .. ... o 19241G*. . .......... Wheels And Tires

SILVER SPOKEHUBCAP. . ........ .. ... 19241G*. . .......... Wheels And Tires
ASHTRAY KIT . . 75109G02 .......... Body

CENTERBASKET. .. ... 75003G01 .......... Body

COOLER JUG AND BRACKETKIT .............. 75495G01 .......... Body

COOLER BOX AND BRACKETKIT .............. 71048G01 .......... Body

DIVOT REPAIRKIT (BUCKET) .. .. .o 74849. ... ... ... .. Body

DIVOT REPAIRKIT (BASKET) .. ... 75007 .. ... Body

MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509G01 .......... Body

MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75496G01 .......... Body

REAR VIEW MIRROR (REQUIRES SUN TOP) .. ... 19528G2 . .......... Weather Protection - Golf Car
SANDBOTTLE . ... .. 28661G** .. ......... Body

SANDRAKE .. ... 14735G1 . .......... Body

SAND RAKEHOLDER .. ... ...t 75006G01 .......... Body

SIDEBASKET . ... e 75007G** .. ......... Body

SUNTOPKIT, GOLFCAR ...... .. ... ... ....... 75040G** . .. ........ Weather Protection - Golf Car
TOW BARKIT (CASUAL) ... ..o 75033G01 .......... Tow Bar - Casual

TOW BARKIT (PERMANENT) . ................. 75304G01 .......... Tow Bar - Permanent
WINDSHIELD KIT, GOLFCAR .. ................ 75524G01 .......... Weather Protection, Golf Car
WINDSHIELD KIT, FOLD DOWN, GOLF CAR ... ... 74910G01 .......... Weather Protection, Golf Car
TIRE DOMINATOR 20X11-10 . . ... ..ot 605316............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEEL LH .. ... .. 605355............. Wheels and Tires

Appendix B-2 Service Parts Manual



OPTIONS AND ACCESORIES

PATHFINDER TIRE, BRUSHED WHEELRH . ... ... 605356............. Wheels and Tires
PRO TOUR - POLISHED WHEEL. . .............. 605317............. Wheels and Tires
PRO TOUR, TIRE 205/50-10. . .. ................ 605315............. Wheels and Tires
V-STEM-BRUSHED SPOKED WHEEL............ 605351............. Wheels and Tires
PROBRUSHED WHEEL. . ..................... 605318............. Wheels and Tires
DOMINATOR - POLISHED WHEEL . ............. 605319............. Wheels and Tires
DOMINATOR - BRUSHED WHEEL. . ............. 605320............. Wheels and Tires
CHROME CENTER CAP - SPOKED WHEEL. . . . ... 604929............. Wheels and Tires
NUT, LUG-CHROME .. ........ ... ... .. . .. ..... 605310............. Wheels and Tires
V-STEM-POLISHED SPOKED WHEEL. ........... 605311............. Wheels and Tires
PATHFINDER TIRE 22X11-10. .. ................ 604928............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEEL LH . ... ... 604930............. Wheels and Tires
PATHFINDER TIRE, POLISHED WHEELRH. ... ... 605228............. Wheels and Tires
JACK-UPKIT . ..o 74786G02 .......... Wheels and Tires
BFS - INSTALLATION . ........ .. .. it 607108............. Electrical System
NOZZLEGUN-BFS-08 ....................... 608813............. Electrical System
CLUB AND BALL WASHERKIT ................. 627900............. Body

SVC-KIT, VPS W/O MAIN PLUG

(For TXTFLEET48VDC) . ... 617188............. Electrical System
SVC-KIT, VPS WITH MAIN PLUG

(For TXT Freedom 48V DC and TXT 2+2 48V DC)...617187............. Electrical System

Service Parts Manual Appendix B-3



OPTIONS AND ACCESORIES

Notes:

Appendix B-4 Service Parts Manual






®

A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department





